O

(—

18 HP GARDEN TRACTOR
MODEL NUMBER YPGTK180CE

o s . ” e R i . s s
R e R

S
B
% e e

Sy
", % G T

¢
> &3
xR &

Rabesnn0a0ns g
S
A 5

e
s

= 53 5
R e e o e

T s B

S Ao g

S
5

2 s S S 3 3952 ,::.‘ e
,’;’:‘,’:;%’}"’Ef’(’ o , ffwf,f,, G G o “:,5;,6,;/},‘”, %:?é 4 gg
c 7 R R ] S e Z i
-w}.?}'fﬁ / . - o ] i i S R
g///;ff 7 R V{f/;/:*f%:‘f;”z L . 7 /;{Z" /"/f% /../ o ﬁ,ﬁé@f%}f 2
R e e, S f,-/';{{%f i i
s R s el /_g:, o ,4:{".;*’/5".;::3'
. . »f;’,sg
g /,2{:;//%35/!/?,/;,::;}/ 7 o
.. .
/@M}?’/}fkf/}f /;{f;,ﬂ .
LR e

S0
2%

5
%

S8
\\”’13{‘\
A8

2

S8
S
3

R

‘*\.

R
Sl
20

o
%
2

Ry
\:\‘x‘\k_ A
8

s

S
S

S

o

o Z

%

\*.:»\

o

o

o
:
N

S

2 /;M
5 A k

A o
S 4 S
T 5 2 R 2 %
‘g;v‘%?w o :;;;:ﬁ;‘r.yﬁ:’»}-;;.wﬂf i

B s s

——

s




Congratulations

on your purchase of a Riding Tractor. It has been designed, engineered and manufactured to give you dependab:lﬁy and performance.
Should you expsetience any problem you cannot easily remedy, please contact your nearest authorized service dealer. He has wel!
trained technicians and the proper tools and parts to service or repair this unit.

Please read and retain this manual. Following the “Rules for safe operation”, “Assembly”, “Operation”, and "Maintenance” instructions
will help you achieve a long, safe service life for your Riding Tractor.

LIMITED WARRANTY

The Manufacturer warrants to the original consumer purchaser that this product as manufactured is free from defects in
materials and workmanship. For a period of two (2) years from date of purchase by the original consumer purchaser, we will
repair or replace, at our option, without charge for parts or labor incurred in replacing parts, any part which we find o be
defective due to materials or workmanship. This Warranty is subject to the following limitations and exciusions.

1. Engine Warranty: All engines on our products have a separate Warranty extended by the individual engine manufacturer.
Said warranty must be referred to in the event of a setvice requirement {see Kohler Owners Manual included with your
tractor).

2. Transaxle/Transmission Warranty: Some of our products have a Transaxle/Transmission supplied by other manufactur-
ers. Such Transaxle/Transmissions are warranted by that manufacturer and said Warranty must be referred to in the
event of a setvice requirement.

3. Battery Warranty: On products equipped with a Battery, we will replace, without charge to you, any battery which we find
to be defective in manufacture, during the first year of ownership. Battery must be maintained in accordance with instruc-
tions in the product literature.

4. The Warranty period for any products used for rental or commercial purposes is limited to ninety (90) days from the date
of original purchase.

5. This Warranty applies only to products which have been properly assembled, adjusted and operated in accordance with
instructions found in the product literature for your product. This Warranty does not apply to any product which has been
subjected to alteration, misuse, abuse, improper assembly or installation, delivery damage, or to normal wear of the
product.

6. Exclusions: Excluded from this warranty are belts, blades, blade adapters, normal wear, normal adjustments, standard
' hardware and normal maintenance,

7. In the event you have a claim under this Warranty, you must return the product to an authorized setvice dealer.
Should you have any unanswered questions concerning this warranty, please contact:

In U.S.A. contact: in Canada Contact:
American Yard Products Inc. AYP {Canada) (inc.)
Service Department 1040 Jayson Court
P.O. Box 1687 Mississauga, Ontario L4W 2V5

Orangeburg, S.C. 29116
Phone: 800-435-3688

giving the model number, serial number and date of purchase of your product and the name and address of the authorized
dealer from whom it was purchased.

THIS WARRANTY DOES NOT APPLY TO INCIDENTAL OR CONSEQUENTIAL DAMAGES AND ANY IMPLIED WARRAN-
TIES ARE LIMITED TO THE SAME TIME PERIODS STATED HEREIN FOR OUR EXPRESSED WARRANTIES. Some areas
do not allow the limitation of consequential damages or limitations of how long an implied Warranty may last, so the above
limitations or exclusions may not apply to you. This Warranty gives you specific legal rights, and you may have other rights
which vary from locale to locale.

This is a limited warranty within the meaning of that term as defined in the Magnuson-Moss Act of 1975

1

TABLE OF CONTENTS
RULES FOR SAFE OPERATION ... LUBRICATION CHART ..ooerecereceeceereeeereresecseeessenes 1
ASSEMBLY INSTRUCTIONS ...cceeeereeeeceeeeerreeneesnenes 2 MOWER SECTION ceevererennrerereenmessesessaserssesssesssasaser -
OPERATION INSTRUCTIONS ... 5 TROUBLE SHOOTING ..o errecricerenesnrneasersascesesesnns
MAINTENANCE INSTRUCTIONS ... 7 SCHEMATIC DIAGRAM ... ceeceveesesees p
REPAIR AND ADJUSTMENT ..cccoevveeriviinceneccininenne 10 REPAIR PARTS coocovcreinerenerersmsssenerasseossessonsassensnnes p)

SERVICE RECORD ....ccoovvvnscrimscscsscarssansssssmessoresssnosess 13



LOOK FOR THIS SYMBOL TO POINT
OUT IMPORTANT SAFETY PRECAU-

& TIONS. IT MEANS - ATTENTION! BE-
COME ALERT! YOUR SAFETY IS IN-
VOLVED.

if any). If a spark arrester is used, it should be maintained in eftective working order by the operator. (See

er identification).

CAUTION: LOOK FOR THIS WORD TO POINT OUT

IMPORTANT EQUIPMENT PRECAUTIONS.

NOTE: LOOK FOR THIS WORD TO POINT OUT IM-
PORTANT INFORMATION ABOUT THE OPERATION
AND PERFORMANCE OF YOUR TRACTOR.

4\ RULES FOR SAFE OPERATION

NING: This unit is equipped with an internal combustion engine and should not be used on of near any unimproved forest covered,
covered or grass covered land unless the engine’s exhaust system is equipped with a spark arrester meetlnggppphcable local or area

AIR PARTS for part

State of California the above is required by law (Section 4442 of the California Public Resources Code). Other States may have similar

Federal laws apply on federal lands.

‘now the controls and how to stop quickly. READ THIS
JWNER'S MANUAL and instructions furnished with attach-
nents.

Yo not allow children to operate the machine. Do not allow
«ults to operate it without proper instruction.

Yo not carry passengers. Do not mow when children and
sthers are around.

\lways wear substantial footwear. Do not wear loose fitting
Jothing that could get caught in moving parts.

(sep your eyes and mind on your tractor, mower, and the
wea being cut. Do not let other interests distract you.

Jo not attempt to operate your tractor or mower when not in
he driver's seat.

\_I&Nays get on or off your tractor from the operator’s left hand
side.

Slear the work area of objects (wire, rocks, eic.) which might
se picked up and thrown.

disengage all attachment clutches before atlempting 1o start
he engine.

)isengage power 1o aftachments and stop the engine before
saving the operator’s position.

Jisengage power to mower, stop the engine, and disconnect
spark plug wire(s) from spark plug(s) before cleaning, making
n adjustment, or repair. Be carsful to avoid touching hot
nuffler or engine components.

Jisengage power to attachments when transporting or notin
1se.

fake all possible precautions when leaving the vehicle
Jnattended. Disengage the power take-off, lower the attach-
nents, shift into neutral, set the parking brake, stop the
sngine, and remove the key.

Jo not stop or start suddenly when going uphill or downhill,
Viow up and down the face of slopes (not greater than 15°),
1aver across the face. Refer to page 45,

Jeduce speed on slopes and make turns gradually to prevent
‘iﬁping or loss of control. Exercise extreme caution when
shanging direction on slopes.

Nhile going up or down slopes, place gear shift control lever
n 1st gear position to negotiate the slope without stopping.
Yever mow in wet or slippery grass, when traction is unsure,
ar at a speed which could cause a skid.

3tay alert for holes in the terrain and other hidden hazards.
Kesp away from drop-offs.

Do not drive too close 1o creeks, ditches, and public high-
Nays.

Exercise special care when mowing around fixed objects in
arder to prevent the blades from striking them. Never delib-
erately run tractor or mower into or over any foreign objects.
Mever shift gears until tractor comes 1o a stop.

Never place hands or feet under the mower, in discharge
chute, or near any moving parts while tractor or mower is
running. Always keep clear of discharge chute.

{se care when pulling loads or using heavy equipment.

a. Use only approved drawbar hitch points.

b, Limit loads to those you can safely control.

25.

26.

27.
28.
29.

30.

31.

32.

33.

35.

36.
37.

38.

¢. Do not turn sharply. Use care when backing.

d. Usecounterweight or wheel weights when suggested in
owner's manual.

Watch out for traffic when crossing or near roadways.

When using any attachments, never direct discharge of

material toward bystanders nor allow anyone near the ve-

hicle while in operation.

Handle gasoline with care - it is highly flammable.

a. Use approved gasoline containers.

b. Never remove the fusl cap of the fuel tank or add
gasoline to a running or hot engine or an engine that has
not been allowed to cool for several minutes after run-
ning. Never fill tank indoors. Always clean up spilled
gasoline.

c. Open doors if the engine is run in the garage - exhaust
fumes are dangerous. Do not run the engine indoors.

Keep the vehicle and attachments in good operating condi-

tion, and keep safety devices in place and working.

Keep all nuts, bolts, and screws tight to be sure the equip-

ment is in safe working condition.

Never store the equipment with gasoline in the tank inside a

building where fumes may reach an open flame or spark.

Allow the engine to cool before storing in any enclosure.

To reduce fire hazard, keep the engine free of grass, leaves,

or excessive grease. Do not clean product while engine is

running.

Except for adjustments, DO NOT operate engine if aircleaner

or cover directly over carburetor air intake is removed.

Removal of such part could create a fire hazard.

Do not operate without a muffler, or tamper with exhaust

system. Damaged mufflers or spark arresters could create a

fire hazard. Inspect petiodically and replacs if necassary.

The vehicle and aftachments should be stopped and in-

spected for damage after striking a foreign object, and the

damage should be repaired before restarting and operating
the equipment.

. Donotchange the engine governor settings or overspeedthe

engine; severe damage or injury may result.

When using the vehicle with mower, proceed as follows:

a. Mow only in daylight or in good artificial light.

b. Shut the engine off when unclogging chute.

g. Check the blade mounting bolts for proper tightness at
frequent intervals.

Do not operate the mower without the entire grass catcher,

on mowers so equipped, or the deflector shield in place.

Disengage power to mower before backing up. Do not mow

in reverse unless absolutely necessary and then only after

careful observation of the entire area behind the mower.

Under normal usage the grass catcher bag material is subject

to deterioration and wear. it should be checked frequently for

bag replacement Replacement bags should be checked fo

ensure compliance with the original manufacturer’'s recom-

mendations or specifications.



{ L‘—-*— VENT CAP

R e T

BATTERY
TUBE

BATTERY
CELL

RSN . [P

FIGURE 1

HOOD

CLUTCH
BRAKE
PEDAL

FIGURE 2

'f\‘

ZA

FIGURE 3

HEADLIGHT
WIRE CONNECTION

FIGURE 4

ASSEMBLY

To assembie and adjust your tractor you will need:
(2) 7/16" wrenches (2) 1/2" wrenches

(1) 3/4" wrench Tire Pressure Gauge

(1) 9/16" wrench Utility Knife

NOTE: RIGHT HAND (R.H.) AND LEFT HAND (L.H.) ARE
DETERMINED FROM OPERATOR'S POSITION WHILE
SEATED ON THE TRACTOR.

UNPACKING INSTRUCTIONS

a. Remove Battery, Steering Wheel, Seat and Seat
Pan from carton.

b. Cut down four corners of the carton with a utility
knife and fold down sides.

¢. Shift unit into neutral.
Disengage Parking Brake.
e. Carefuliy guide the tractor backwards off the skid.

WEAR EYE AND FACE SHIELD.

WASH HANDS OR CLOTHING IMMEDI-
ATELYIF ACCIDENTALLYINCONTACT

o

WITH BATTERY ACID.

DO NOT SMOKE. FUMES FROM
CHARGED BATTERY ACID ARE EX-
PLOSIVE.

1. Prepare Battery

Fill and charge battery (before installing). NOTE: SEF
DETAILED INSTRUCTIONS PACKAGED WITHBA]
TERY VENT CAPS IN BAG OF PARTS.

a. Fill battery with battery acid to bottoms of tubes in
cells (Fig 1). DO NOT OVERFILL. OVERFILLING
WILL RESULT IN DAMAGE TO TRACTOR.

b. Check level of battery acid after 30 minutes. Add
additional battery acid if necessary. NOTE;
TIGHTEN VENT CAPS SECURELY.

c. Charge battery at a rate of six amperes for one
hour.

d. Neutralize excess battery acid for disposal by add-
ing it to 2 gallons (7 liters) of water in a five gallon
(20 liters) plastic container. Stir with a wooden or
plastic paddle while adding baking soda unti the
addition of more soda causes no more foaming.

DO NOT SHORT BATTERY TERMI-

NALS.
& BEFORE INSTALLING BATTERY,

REMOVEMETAL BRACELETS, WRIST-
WATCH BANDS, RINGS, ETC.
2. Install Battery

a. Lift Hood from rear sides (Fig. 2).

b. Remove Hood assembly by removing Int./Ext.
Tooth Lockwasher and Wing Nuts (Fig. 3).

¢. Disconnect Headlight Wiring Harness (Fig. 4).

d. Pivot Hood Assembly forward and remove fron
Tractor (Fig. 4).

e. Remove Tape from Plastic Tray. Make sure Drain
Tube is fastened to Drain Hole in Battery Tray (Fig.
6) and Battery Tray is positioned in hole of Battery
Support.




Place Battery in Plastic Tray (Battery Terminals o
rear of Tractor) (Fig. 5).

;. Connect Battery Cables using two Hex Bolts, Two
Flat Washers, two Lockwashers and two Hex Nuts
(shown full size below) found in Bag of Parts.

§m(0)© ©

& POSITIVE TERMINAL MUST BE CON-

NECTED FIRST TO PREVENT SPARKS
FROM ACCIDENTAL GROUNDING.

1. Connect RED Battery Cable to positive (+) Battery
Terminal with Hex Bolt, Flat Washer, Lockwasher
and Hex Nut (Fig. 5). Tighten securely with two 7/
16" wrenches.

Connect BLACK Ground Cable to negative (-)
Battery Terminal with remaining Hex Bolt, Flat
Washer, Lockwasher and Hex Nut (Fig. 5). Tighten
securely.

Secure Battery using: two Wing Nuts, iwo Battery
Bolts and one Terminal Guard (shown below)
found in Bag of Parls.

Nt

‘=m1\\“\\\\\\1\\\\1\\\1\\\\\\\\\\l\\\\\\\\\\!\H\\\\\\\\i\\|\\l\\\\\im\\\\\\\\\\\“\}\N\\\N\l\
= NN |
- p 4 4
R
O O

<. Using the square hole on one side of the Battery
Support (Fig. 5) insert one Battery Bolt, head of
Bolt down. Fasten the Battery Bolt to the Terminal
Guard using Wing Nut as shown (Fig. 6).

Assemble the remaining Battery Bolt to other side
of Battery Support and fasten Terminal Guard to it
with remaining Wing Nut. Tighten Wing Nuts se-
curely by hand (Fig. 6).

NOTE: USE TERMINAL ACCESS DOORS (FIG.
6) FOR:

1. INSPECTION FOR SECURE CONNECTIONS
(TIGHTEN HARDWARE)

2. INSPECTION FOR CORROSION
3. TESTING BATTERY

4. JUMPING (IF REQUIRED)

5. CHARGING (iIF REQUIRED)

m. Reinstall Hood Assembly to Tractor and tighten
int./Ext. Lockwasher and Wing Nuf. Reconnect
Headlight Wiring Harness and close Hood.

stall Steering Wheel
JOTE: POSITION FRONT WHEELS FORWARD.

a. Use a 9/16" wrench to remove hex bolt, lock-
washer and 2-3/8" diameter washer from Steering
Column (Fig. 7)

Position Steering Wheel over Steering Wheel adaptor.

Make sure Steering Wheelis alignedwithfront Wheels.

LOCKWASHER NEGATIVE
HEX NUT | TERMINAL
! BATTERY
POSITIVE
TERMINAL CABLE (BLACK)

FLAT

WASHER
_HEX BOLT
BATTERY
/ SUPPORT
BATTERY :
CABLE (REN o
FIGURE 5
WING
ACCESS
NUT _ DOORS
Q‘
[ WING
8 §~ T o~ NUT
4 TERMINAL
\/ ; GUARD
— Q"—,
-~ \/ ‘
,/
/4 e BATTERY
BATTERY BATTERY BOLT
TRAY DRAIN HOSE
FIGURE 6
STEERING WHEEL INSERT
HEX BOLT \’Q\\
\\\5 P
STEERING - OCKWASHER
WHEEL
STEERING
. WHEEL
ADAPTER

FIGURE7



SEAT

SWITCH SEAT

SEAT ¥

PAN ~ /7

-+~ BOLT

BOLT

CLUTCH/
BRAKE PEDAL

TAKK CAP

FIGURE 8

ENGINE Ol

A ‘///,HLLTUBE

FIGURE &

|| sSHOULDER

// ADJUSTMENT

4.

o

¢, Secure Steering Wheel to Steering Shatt using
Hex Boll, Lockwasher and 2-3/8" diameter Washer
{fig. 73.

d. Snap Steering Wheel Cap in place on Steering
Wheel. Steering Wheel Cap found in Bag of Part

Install Seat

Seat position should be adjusted forward or backward
so that the operator can comfortably reach Clutchy
Brake Pedal and safely operate the Tractor (Fig. 8}.

a. Place Seat on Seat Pan. Screw Hand Adjustment
Knob and Shoulder Bolt into Seat (Fig. 8} Adjust-
ment Knob and Shoulder Bolt found in Bag of
Parts.

. Tighten Shoulder Bolt using a 1/2" wrench. Noteg
that the Shoulder Bolt will be loose inthe Seat Pan
Slot.

¢. Hand tighten Adjustment Knob.

d. Place Seat in operating position. Sit on the Seat
and press Cluich/Brake Pedal all the way down. i
operating position is not comforiable, adjust Seat.

e. To adjust: Raise Seat. Loosen Adjustment Knob.
Slide Seat to desired position. Tighten Adjustment
Knob securely.

A Spark Arrester Muffler (page 29} is available as ar
accessory part for your Tractor. Check legal require-
ments in your area.

INITIAL SERVICE

1.

This Engine has been shipped filled with summe;
weight oil.See the Kohler Owners Manual includec
with your Tractor for oil type, checking, and changing
procedures.

Filf Fuel Tank (Fig. 8) with clean, fresh, lead free, lo.
lead or regular grade Gasoline. The use of lead frec
gasoline produces fewer combustion deposits whict
will result inlonger Engine life. Capacity is 3-1/2 gallons
{13.2 litres).

OF GAS TANK FILLER NECK. WIPE

A DO NOT OVERFILL. FILL TC BOTTOM
OFF ANY SPILLED FUEL.

CAUTION: EXPERIENCE INDICATES THAT ALCOHOL

BLENDED FUELS (CALLED GASOHOL OF
USING ETHANOL OR METHANOL) CAh
ATTRACT MOISTURE WHICH LEADS TC
SEPARATION AND FORMATION OF ACIDE
DURING STORAGE. ACIDIC GAS CAh
DAMAGE THE FUEL SYSTEM OF AN EN
GINE WHILE IN STORAGE.

TO AVOID ENGINE PROBLEMS, THE FUEL
SYSTEM SHOULD BE EMPTIED BEFORE
STORAGE FOR 30 DAYS OR LONGER
DRAIN THE GAS TANK, START THE EN
GINE AND LET IT RUN UNTIL THE FUEL
LINES AND CARBURETOR ARE EMPTY
USE FRESH FUEL NEXT SEASON. SEE
STORAGE INSTRUCTIONS FOR ADDI
TIONAL INFORMATION.

NEVER USE ENGINE OR CARBURETOR
CLEANER PRODUCTS IN THE FUEL TAN
OR PERMANENT DAMAGE MAY OCCUR:

3. Reduce Tire Pressureto 14 PSI(1 K%cmz) in Front and

10 PSI (0.7 Kgyer?) in Rear Tires. (
flated for shipping purposes.)

ires were overin-



NOW YOUR TRACTOR

EAD THIS OWNER'S MANUAL BEFORE OPERATING
OUR GARDEN TRACTOR. I you understand the ma-
line and its operation, you will achieve efficient and peak
srformance. While reading the manual, compare the
Jstrations with your Garden Tractor fo familiarize yourself
ith the location of various controls and adjustments. Study
e operating instructions and safety precautions thor-
ighly to insure proper functioning of your Garden Tractor
1d to prevent injury 1o yourself and others. Be sure fo pay
rict attention to all notes and cautions; they are included
r your safety. Save this manual for future reference.

BEFORE YOU ATTEMPT TO START THE

g KNOW HOW TO STOP YOUR TRACTOR
ENGINE.

Stopping Your Tractor
OTE: REMOVE KEY WHEN LEAVING TRACTOR TO
REVENT UNAUTHORIZED USE.

a. Push CluichyBrake Pedal into full “BRAKE" posi-
tion (Fig. 12).

b. Place Parking Brake (Fig. 10) in "ENGAGED” po-
sition and release pressure from Clutch/Brake.
Pedal should remain in “BRAKE position. NOTE:
MAKE SURE PARKING BRAKE WiLL HOLD
TRACTOR SECURE.

c. Move Gear Shift Lever to "NEUTRAL” position.

d. Place Attachment Clutch Switchin “DISENGAGED”

position (Fig. 11).
e. Move Throttle Control to “S” (slow) position.

f.  Tum Ignition Key to “OFF” position. Never use
Choke 1o stop Engine.

_ Starting The Engine

LEARN TO START, STOP AND RE-
VERSE YOUR TRACTOR IN A LARGE,

OPEN AREA.

OTE: THIS TRACTOR IS EQUIPPED WITH INTER-
OCK SWITCHES TO PREVENT STARTING OF THE
RACTOR ENGINEWHILE THE ATTACHMENT CLUTCH
iR THE CLUTCH/BRAKE PEDAL IS ENGAGED.

IMMEDIATELY REPLACE SWITCHES
THAT ARE NOT IN PROPER WORKING
ORDER. DO NOT ATTEMPT TO DE-
FEAT THE PURPOSE OF THESE
SWITCHES.

IOTE: THIS TRACTOR IS EQUIPPED WITH AN OPERA-
OR PRESENCE SENSING SWITCH. ANY ATTEMPT
Y THE OPERATOR TO LEAVE THE SEAT WITH THE
NGINE RUNNING AND THE ATTACHMENT CLUTCH
NGAGED WILL SHUT OFF THE ENGINE.

a. Place Attachment Clutch Switchin“DISENGAGED”

position {Fig. 111,

b, Push Cluichv/Brake Pedal fully into Brake position
(Fig.12}.

¢. Place Gear Shift Lever in “N" neutral, start position
{Fig. 10).

4. Place Range Shift Lever in “N” neutral position

2. See the Kohler Owners Manual included with
tractor for proper starting instructions.

BEFORE DRIVING THE TRACTOR,
INSTALL MOWER ORREMOVE FRONT

1 e s g 2 s g g s e g g g .

MOWER SUSPENSION BRACKET (FIG.

133

U y PARKING BRAKE

=< / /" "DISENGAGED" POSITION

PARKING BRAKE ‘

"ENGAGED;' POSITION
/

SHIFT
LEVER

GEAR SHIFT
CONTROL LEVER

FIGURE 10

ATTACHB&ENTCH
CLUTCH SwWiT -
"ENGAGED"” POSITION X CHOKE

‘ 00 .

"DISENGAGED 'c,g
POSITION
P

CLUTCH / BRAKE PEDAL
"DRIVE" POSITION 71’

THROTTLE
CONTROL

IGNITION
FIGURE 11

MOWER SUSPENSION
BRACKET

e
S,

FIGURE 13



/ RANGE SHIFT LEVER
=T —r

-
1 AN,
-

GEAR {1 ( ——
SHIFT / >
LEVER ¥ ’/

:\\‘\\-«"‘_ ‘, b \
b“) V' | : /e ‘\
=, VERAY LIFT
/ o HANDLE
b T U
(K ‘ P
- !‘
)
NN N\
\ \ = 2 _09//\
FIGURE 14
FUNCTION GEARSHIFT THROTTLE
N al
Normal | 2H* or 3L*
H
Mowing 1H or 2L
Snow . o
Removal 1L FAST
Tiiling 1L MID
Plowing THROTTLE
Dozing iL 9
R
Grading 2L
Transport 3H
SLOW-FAST

*

Indicates Range Shift Lever position:

FIGURE 15 "H" for High, "L" for Low

TO AVOID INJURY

1. Read owner's manual.
2. Know location and function of all controls.

Keep guards, safety shield and switches in place and
working.

Remove objects that can be thrown by blades.

Do not mow when children and others are around.
Never carry children or passengers.

Always look behind machine before backing.

Do not mow where machine can tip or slip.

if machine stops going uphill, stop blades and back
slowly down.

10. Be sure blades and engine have stopped before plac-

mn hands or feet near the blades.

@

© N GA

11. Remove key when leaving machine.

3. Tractor operation

CAUTION: DONOTADD ADDITIONAL WEIGHT TOTHE
TRACTOR OTHER THAN THE OPTIONAL
WHEEL WEIGHTS. EXCESSIVE WEIGHT
MAY OVERLOAD AND DAMAGE THE
TRANSMISSION. ’

a. With Engine running and warm, place Throttle
Control midway between “5” (slow) and “F” (fast)
position (Fig. 11).

b. Move Range Shift Leverto “LO” (low) postion (Fig.
14).

¢c. Move Gear Shift Lever to desired gear (Fig. 10).

d. Release Clutch/Brake Pedal SLOWLY to start
movement (Fig. 12}.

e. lfground travel is too slow, move Throtile Control
o "F" (fast) positionorpush Clutch/Brake Pedal and
shift to a ditferent gear.

NOTE:BRINGTRACTORTOCOMPLETESTOPBEFORE
SHIFTING GEARS. ALWAYS SELECT A GROUND
TRAVEL SPEED THAT WILL SUIT THE TERRAIN AND
THE ATTACHMENT BEING USED (FIG. 15).

NEVERPLACE YOURHANDS ORFEET
IN OR UNDER ANY POWERED AT-
TACHMENT OR NEAR ANY MOVING
PART WHILE TRACTOR OR ANY
g POWERED ATTACHMENTIS RUNNING.

DONOTOPERATE THEMOWER WITH-
OUT EITHER THE ENTIRE GRASS
CATCHER, ON MOWERS SO
EQUIPPED, OR THE DEFLECTOR
SHIELD IN PLACE.

4. Operating the Tractor On Hills

a. Choose the lowest gear BEFORE starting up or
down hills.

DO NOT DRIVE UP OR DOWN HILLS
A WITH SLOPES GREATER THAN 15°

AND DO NOT DRIVE ACROSS ANY
SLOPE. REFER TO PAGE 45.

b. Avoid stopping or shifting on hills.

¢. lfslowingisnecessary, move Throttle Controllever |
fo middle position.

LEAVE ENOUGH ROOM WHEN STOP-
PING AND STARTING TO ALLOW
SLIGHT TRACTOR ROLL DOWNHILL
AS CLUTCH/BRAKE PEDAL MOVES
THROUGH CLUTCH POSITION,

d. If stopping is absolutely necessary, push Clutch/
Brake Pedal quickly to Brake position and engage
Parking Brake (Fig. 10).

e. Torestar your Tractor, make sure Tractorisin ist
gear and that you have allowed room to roll slightly
downhill. Disengage Parking Brake and release
Ciutchv/Brake Pedal SLOWLY f{o start Tractor for-
ward movement.

f.  Make all turns slowly.
5. Transporting Your Tractor

a. For transportingyourtractorplace Gear Shift Lever
and Range Shift Lever in "N" neutral positions.
NOTE:DONOTTOWOR PUSHYOUR TRACTORMORE
THAN SIX MILES PER HOUR.




AINTENANCE

KEEP YOUR TRACTOR RUNNING BETTER AND
NGER, PERFORM NECESSARY SERVICE AC-
RDING TO INDICATED OPERATING HOURS.

GAGED" POSITION AND REMOVE
ﬁ FOOT FROM PEDAL.

BEFORE MAKING ANY INSPECTION,
ADJUSTMENT OR REPAIR:

1. PUSH TRACTOR CLUTCH/BRAKE
PEDAL COMPLETELY INTO BRAKE
POSITION.

2. MOVE GEAR SHIFT CONTROL
LEVER TO NEUTRAL POSTION.

3. PLACE PARKING BRAKE IN "EN-

4. TURNOFFATTACHMENT CLUTCH
SWITCH.

5. SHUT OFF THE ENGINE.

6. MAKE ABSOLUTELY SURE THE
BLADES AND ALL MOVING PARTS
HAVE COMPLETELY STOPPED.

7. DISCONNECT THE SPARK PLUG
WIRESFROMTHE SPARKPLUGS AND
KEEPWIRES AWAY FROMTHESPARK
PLUGS TO PREVENT INJURY FROM
ACCIDENTAL STARTING. BE CARE-
FUL TO AVOID TOUCHING HOT EN-
GINE OR MUFFLER COMPONENTS.

ch time you start your Tractor

1.

1.

2.
3.
4.

1.

Check the Indicator Lights (Fig. 16).

a.DEPRESS FOOT PEDAL - indicates that the
ClutchvBrake Pedal must be depressed before
Engine will start.

b.DISENGAGE ATTACHMENT -indicatesthatthe
attachment must be disengaged before the
£ngine will start.

¢.CHECK OIL -is a low oil pressure warning light.

d.BATTERY DISCHARGING -indicates there is
insufficient battery charging.

Make sure all Nuts on Bolts are tight and Cotier
Pins and Retainer Springs are secure.

Observe all safety precautions.
Keep Tractor well lubricated (refer to page 14).

Check Engine oil level before each operation.
Refer to Kohler Owners Manual for proper proce-
dures (Fig. 17).

'st 2 Hours (Two Mowings)

Change Engine Oil. Referio Konler Owners Manual
included with your Tractor for first oil change inter-
val, type of oil, and oil change procedures.

DEPRESS FOOT PEDAL
\ DISENGAGE ATTACHMENT
e N

A

/@57‘ -]
X

CHECK OIL BATTERY DISCHARGING

FIGURE 16

DIPSTICK

FIGURE 17



Every 25 Hours

(EVERY 15 HOURS IF OPERATING INVERY DUSTY
CONDITIONS)

1. Change Engine Oil

The best time to drain Engine Oil is at the end of a
day's operationwhen all dirt and foreign material is
suspended in the hot Oil. Refer to the Kohler
Owners Manual provided with your Tractor for
proper procedures.

2. Lubricate Steering and Front Wheels

There are four Grease Fittings on your Tractor
(Fig. 18). Using aGrease Gun, give eachfittingtwo
shots of Extreme Pressure Lubricating Grease.

3. Lubricate Pivot Points

Place severaldrops of S.A.E. 30 oil at points where
parts move against each other, especially:

a.Front Axle Pivot

b.Hood Hinges

¢. Foot Pedal Shaft (both ends)

d.Lift Shaft (both ends)

e.Steering Plate

f. Refer to Lubrication Chart,Page 14.
4. Check Battery

a.Battery acid solution level in each Battery Cell
should be even with bottoms of tubes in cells
(Fig. 19). Add only distilled or iron-free water if
necessary. NOTE: DO NOT OVERFILL. DO
NOT ADD ACID.

b.Keep Battery and Terminals clean. Referto step
5.

¢.Keep Battery Bolts tight.

d.Keep Vent Caps tight and small vent holes in
Caps open.

e.Recharge at a rate of 6 amperes for 1 hour.
5. Clean Battery and Terminals

Corrosion and dirt on the Battery and Terminals
cause the Battery to “leak” power and hinders the
operation of the charger.

a.Remove Terminal guard (Fig. 20).

b.Remove the Battery from the Tractor and wash
with four tablespoons (60 ml) of baking soda to
one gallon (4 litres) of water. NOTE: BE CARE-
FUL NOT TO GET THE SODA SOLUTION
INTO THE CELLS.

¢. Rinse the Battery with plain water; dry and rein-
stall on Tractor.

d.Clean Terminals and Cable ends with g wire
brush until bright. Replace Cables.

e.Coat Terminal Connections with Petroleum Jelly
and replace Terminal Guard.

OPERATE ENGINE. SPARKING MAY

g IF BATTERY 1S REMOVED, DO NOT
OCCUR.

FRONT
AXLE

FRONT WHEEL

(GREASE FITTING PIVOT

LEFT & RIGHT)

10
-] FRONT SPINDLE
TR (GREASE FITTING
LEFT & RIGHT)

LUBRICATE THE
STEERING PLATE

IN AREA OF
SECTOR GEAR
FIGURE 18
BATTERY
CAP \
( \ f BATTERY
VENT
TUBE
L
T LIQUID
SQZIE“Y LEVEL
FIGURE 19

TERMINAL GUARD

R=s \

FIGURE 20



6. Clean Air Screen

Alr Screen (Fig 21) must aliow free-flow of air o
prevent Engine damage from overheating. Clean
with a wire brush or compressed air to remove dirt,
stubborn dried gum and fibers.

WEAR SAFETY GLASSES WHEN USING
COMPRESSED AlH.

7. Clean Air Filter

Refer to Kohler Engine Owners Manual included
with your Tractor for Air and Pre - Cleaner servic-

ing.

‘ery 50 Hours

(DEPENDING ON OPERATING CONDITIONS, SERV-
ICING MAY BE REQUIRED MORE FREQUENTLY)

1. Clean Engine Cooling Fins

Remove any dust, dirt or oil from Engine Cooling
Fins to prevent Engine damage from overheating.
Air Guide Covers must be removed. Refer to
illustrations in Kohler Owners Manual.

2. Mufiler

Do not operate the Tractor without a Muffler or
tamper with the Exhaust System. Damaged Mut-
flers or Spark Arrestors could create a fire hazard.
inspect periodically and replace if necessary. If
your Engine is equipped with a Spark Arrestor
Screen assembly, Remove every 50 Hours for
cleaning and inspection. Replace if damaged.

‘ery 100 Hours

1. Replace Spark Plugs

Refer to Kohler Engine Owners Manual included
with your Tractor for proper procedures.

2. Lubricate Ball Joints

a.Move Rubber Boots to expose Ball Joints on Tie
Rods and Steering Link (Fig. 22).

b.Coat Ball Joints with Silicone Spray Lubricant.
c. Reposition Rubber Boots.
3. Replace Air Cleaner Paper Cartridge

Refer to Kohler Owners Manual included with your
Tractor.

rery 200 Hours
1. Replace In-Line Fuel Filter

a.Remove Hose Clamps from Fuel Lines at Fuel
Filter (Fig. 23).

b.Remove Fuel Filter.

c. Place FuelFilter in position with Fuel Line (arrow
on Hose Clamps).

d.Reinstall Fuel Lines on either side of Fuel Filter
and replace Hose Clamps.

BE SURETHERE ARENOFUELLEAKS
AND THATHOSE CLAMPS ARE PROP-

ERLY INSTALLED.

ENGINE
COOLING
FINS

AIR SCREEN

MUFFLER
FIGURE 21

TIE ROD
ADJUSTMENT
SLEEVES

TIE ROD

STEERING LINK

RUBBER
BOOT

BALL
JOINT

FIGURE 22




NEGATIVE
(BLACK CABLE)
TERMINAL _

BATTERY

POSITIVE
(RED CABLE)
TERMINAL

FIGURE 24

THROTTLE LEVER SHOWN
IN HIGH SPEED posmou SHS"W‘,;T,L,E tg\‘,’f‘*

CLAMP n SPEED POSITION
SCREW /\ /{

vy
.
:

HIGH SPEED STOP

INNER WIRE

FIGURE 25

REPAIR AND ADJUSTMENT

1. Starting Your Tractor with a Weak Battery

liyour Battery is 100 low to start the Engine, it should be
recharged. If “jumper cables” are used for emergency
starting,foliow this procedure:

NOTE: YOUR TRACTORIS EQUIPPEDWITHA 12VOLT
NEGATIVE GROUNDED SYSTEM. THE OTHER VE-
HICLE MUST ALSO BE A 12 VOLT NEGATIVE
GROUNDED SYSTEM.

LEAD-ACID BATTERIES GENERATE
EXPLOSIVE GASES. KEEP SPARKS,
FLAME AND SMOKING MATERIALS
AWAY FROM BATTERIES. ALWAYS
WEAR EYE PROTECTION AROUND
BATTERY.

a. Connect each end of the RED Cable to the POSI-
TIVE (+) Terminals of each Battery (taking care not
to short against Chassis). (Fig. 24).

b. Connect one end of the BLACK Cable to the
NEGATIVE (-) Terminal of fully charged Battery.

¢. Connect the other end of the Cable to ENGINE
BLOCK or good CHASSIS GROUND on Tractor.
NOTE: KEEP AWAY FROM GAS TANK AND
BATTERY.

d. Disconnect Cables in reverse order.
1.Engine Block or Chassis of Tractor.
2.Negative Terminal of fully charged Battery
3.Positive Terminals

CAUTION: DO NOT USE YOUR BATTERY TO START
OTHER VEHICLES.

2. Throttle Control Cable Adjustment

Never attempt to change maximum Engine Speed.
This is preset at the factory (3400 *100 RPM) and
should only be changed by a qualified service techni-
cian who has the necessary equipment.

a. Loosen Clamp holding Throttle Cable at Carbure-
tor (Fig. 25).

b. Move Throttle Control (on the dashboard) to “Fast’
position.

¢. Pull outer Cable until tight (Fig. 25).
d. Tighten Clamp on outer Cable.

REFER TO “STARTING THE ENGINE”,
PAGE 5.

3. Carburetor Adjustment

Refer to Kohler Engine Owners Manual provided wnh
your Tractor for proper procedures.



Aotion Drive Belt Removal

The Belt on this Tractor is special for this application.
Always replace with the Belt number in the parts list. it
is not necessary to remove Mower.

a. Raise Hood and disconnect Negative Ground Bat-
tery Cable.

Set Parking Brake (to get belt slack).

c. Loosen (do not remove) two Engine Pulley Beit
Guide Bolts and swivel R. H. side of Belt Guide up.
Tighten L.H. bolt to hold Belt Guide in position (Fig.
26).

. Roli Belt off Engine Pulley.

e. Roll Belt off “v” Idler, Flat Idler and Clutching Idler
Pulleys (Fig. 27).

{.  Puli Belt off Clutch Pulley - between Pulley and
Frame. Pull Belt off Transaxle Pulley.

fotion Drive Belt Replacement

‘E: THERE IS A BELT INSTALLATION DECAL UN-
{L.H. FOOTREST.

a. Push Belt down from Engine Pulley area. Place
back (flat) side of Belt on Flat Idler. (Flat Idler is next
to frame).

b. Place belt on Clutching Idler and over Clutch
Puliey. “V” (narrow) part of Belt should engage
Clutch Pulley.

c. Place Belt around Transaxle Pulley. “V”part of Belt
should engage Transaxle Pulley (Fig. 27).

d. Make sure “V” part of Belt engages “V” Idler (Fig.
27).

g. Roll Belt over Engine Pulley.

. Loosen L.H. Engine Pulley Belt Guide Bolt and

swivel Belt Guide on to R.H. Bolt. Tighten L.H. and
R.H. Bolts securely (Fig. 26).

3. Release Parking Brake NOTE: WHEN A NEW
BELT HAS BEEN INSTALLED, YOU MUST
CHECK BRAKE ADJUSTMENT.

Fuse Replacement

Replace with 30 amp automotive - type, plug-in fuse.
Fuse is located under Dash and can be purchased at
all authorized Service Dealers and most retail stores.

Check Transaxle Oil Level

a. Block up Rear Axle (Fig. 28) securely or use a
Tractor Jack.

3. Remove left rear Wheel by removing Hub Bolts.

>. Remove Filler Plug (Fi% 28} from Transaxle. Oil
level must be evenwith Plugthreads. See your au-
thorized service center if additional oil is required.
Replace Filler Plug.

J.  Reposition Wheel. Secure with Hub Bolts previ-
ously removed.

11

L.H. BOLT

GUIDE ENGINE
PULLEY
FIGURE 26
CLUTCH
FLAT PULLEY

e CLUTCHING ~ TRANSAXLE
V" IDLER IDLER PULLEY

FIGURE 27

TRANSAXLE
FILLER
PLUG

FIGURE 28



SHIFT
COVER
PLATE

FIGURE 29

FIGURE 30

AN 1

RING WASHERS

FIGURE 31
12

8. Brake Adjustment

8 SIX FEET OF STOPPING DISTANCE IN

IF TRACTOR BEQUIRES MORE THAN

HIGHEST GEAR ON A LEVEL DRY
CONCRETE OR PAVED SURFACE,
- THEN BRAKE MUST BE ADJUSTED.

b.

Remove (4) Hex Washer Head Tapping Screws
from Shift Cover Plate (Fig. 29) located on top of
Tractor Frame. Remove the Cover Plate.

Loosen Jam Nut (G) on Brake Rod (B) at Clevis (C)
{Fig. 30). lf youfind it difficult to loosen Jam Nut(G},
remove Cover Plate in L.H. Frame Rail.

Rotate Brake Rod (B) counterclockwise (¢} turn-
ing Brake Rod out of Clevis (C) four to six turns.

Start Tractor with Transmission in "N" (neutral)
position. Refer to Starting The Engine (page 5).

Depress Clutch/Brake Pedalto the pointwhere the -
Belt stops moving. Hold Clutch/Brake Pedalinpo-
sition by engaging Parking Brake.lf Belt begins to
move after engaging Parking Brake, depress
Clutchy/Brake Pedalto next notchon Parking Brake.

Shut Engine off. Rotate Brake Rod (B) clockwise
{r~) by hand, turning Brake Rod into Clevis (C),
until tight. Tighten Jam Nut (G) on Brake Rod (B)
at Clevis (C) (Fig. 30).

Reinstall Shift Cover Plate and four (4) Mounting
Screws. If Cover Plate in L.H. Railwas removed in
step (b),it should be replaced.

Tire Care
a.

Maintain Tire pressure in Front Tires at 14 PS| $1
Kg/cm?) and in Rear Tires at 10 PSI(0.7 Kg/cm?).

Keep Tires free of gasoline, oil, or insect control
chemicals which can destroy rubber.

Avoid stumps, stones, deep ruts and other hazards
that may cause tire damage.

Removing Front Wheel for tire repair (Fig. 31)
1.Block up Front Axle securely.

2.Remove Hub Cap, Klip Ring, and Washers to
allow Wheel removal.

3.Repair Tire and reassemble. Replace Washers
and snap Klip Ring securely in Axle groove.
Replace Hub Cap.

Removing Rear Wheel for Tire repair
1.Block Rear Axle securely.

2.Remove Hub Cap and (5) Hub Bolts to allow
Wheel removal.

3.Repair Tire andreassemble. Replace andtighten
Hub Bolts and Hub Cap securely.

g WHEN MOUNTING TIRES, BEADS

MUST BE SEATED. OVERINFLATION
CAN CAUSE A FATAL EXPLOSION.




ORAGE

Fuel System ,

Itis important to prevent gum deposits from forming in
essential fuel system parts such as the carburetor, fuel
filter, fuel hose, or tank during storage . Also experience
indicates that alcohol blended fuels (called gasohol or
using ethanol or methanol) can attract moisture which
leads to separation and formation of acids during
storage. Acidic gas can damage the fuel system of an
engine while in storage. To avoid engine problems, the
tuel system should be emptied before storage of 30
days or longer.

a. Drain Fuel Tank and Carburetor by allowing the
Engine to run out of Fuel.

b. Dispose of Gasoline if not to be used.

TE: GASOLINE STORED FOR SEVERAL MONTHS
SES ITS VOLATILITY (ABILITY TO BURN EFFEC-
cLY).

Engine Oil

Refer to Kohler Engine Owners Manual included with
your Tractor for proper procedures.

3.

4.

Cylinders

Refer to Kohler Engine Owners Manual included with
your Tractor for proper procedures.

Battery

a. Remove Battery if Tractor is not used regularly
during winter months. Store in a cool, dry place
(above 50°F).

b. Re-charge each month if necessary.

NOTE:BATTERIESNOTINUSE FOR SEVERALMONTHS
AND NOT KEPT FULLY CHARGED PRODUCE
SULPHATE DEPOSITS ON PLATES WHICH CANNOT
BE REMOVED BY RECHARGING.

5.

General Cleaning

Clean Engine, Battery, Seat, finish, etc. of all foreign
matter.

Store in a Clean,Dry Area

SERVICE RECORD

FILL IN DATES
AS YOU COMPLETE
REGULAR SERVICE

Change Engine Oil

Lubricate Pivot Points (see page 14)

Check Brake Operation

Clean Air Screen

Clean Air Filter and Precieaner

Replace Air Cleaner Paper Cartridge

Clean Engine Cooling Fins

Replace Spark Plug

Check Battery Level

S

Check Tire Pressure

Replace Fuel Filter

Clean Battery and Terminalis

N

Check Muffler

Lubricate Ball Joints

[

v

Carburetor Adjustment

V-Belt Adjustment

4

American Yard Products, Inc. reserves the right to make any changes
in design or improvements without imposing any obligation to install

Lh o
e iTi

ppmem o B Fon

N e a T

o N £ q
& same upon it's items neretolore manufactured.

13



LUBRICATION CHART

(1)

FRONT AXLE
PIVOT

@ SPINDLE SPINDLE @

WHEEL

BEARING WHEEL
BEARING
ENGINE @

BOTH ENDS OF
__—"" LIFT SHAFT

BOTH ENDS OF
FOOT PEDAL SHAFT

\STEER!NG SUPPORT

BRACKET AND
REINFORCING @
@ TRANSAXLE COLLAR

(CHECK LEVEL AT REAR PLUG)

@ SAE 30 (SD, SE OR SF) MOTOR OIL

VN

@ EXTREME PRESSURE LUBRICATING
GREASE

REFER TO ENGINE OIL SPEC'S
IN KOHLER ENGINE OWNERS MANUAL

INCLUDED WITH YOUR TRACTOR

14



OWER INSTALLATION

Remove banding from Suspension Arms and Gauge
Wheels. Set Gauge Wheels aside for later assembly.
Slide Mower under Tractor, Deflector to right hand
side.

Slide Front Suspension Brackets into Mower Brackets.
Retain with Release Pins (Fig. 33).Turn Depth Adjust-
ment Knob counterclockwise{ ¥™ ) until it stops. Push
Attachment Lift Lever forward to lower mower linkage.
Slide Studs through Lift Links on both sides of Tractor
(Fig. 32).Retain with Washers and Retainer Springs.
Place the Suspension Arms on Brackets on both sides
of Frame (Fig.32).Retain with Washers and Retainer
Springs.

Tum Depth Adjustment Knob (Fig. 33) clockwise (/X )
to remove slack from Mower Suspension.

Roll Mower Drive Belt over Primary Mandrel (Fig. 34).
Pull Mower Drive Belt over Front Mower Suspension
Bracket (Fig. 35).

Insert Gauge Wheel Bar into Bracket. Retain with
Clevis Pin and Retainer Spring (Fig. 36).

(¢ e
OC
N —

USPENSION
RM /

WASHER
T LIFT LINK

STUD

RETAINER
SPRING

FIGURE 32

15

DEPTH

ADJUSTMENT

KNOB —
ATTACHMENT
LIFT LEVER

@

I y—_—
:"";" SUSPENSION

SUSPENSION =

BRACKETS )\\ﬁ d ~BRACKETS
=) / /

_ RELEASE~ . \ T RELEASE
\‘\\‘

ZPIN PIN
o RS

\

FIGURE 33

PRIMARY
MANDREL

FIGURE 34

MOWER SUSPENSION |
BRACKET \

T A MOWER
R X DRIVE BELT
D
GAUGE RETAINER
WHEEL B‘/iSPHING
BAR

BRACKET

CLEVIS
Pin

FIGURE 36



ELUTEH
PULLEY
; MOWER
DRIVE
BELT
——r
LEVER
IDLER
o~ PULLEY
TENSION \
PULLEY ! .
i
B )
3] P
u
. W
"
AR ) 7
/ - ORIGINAL
| <PULLEY
'y POSITION
\ \Q,
S MEW \
A PULLEY
] POBITION
\\ IDLER BRACKET
ASSEMBLY
FULL FORWARD
TO LOOSEN BELT
FOR EASIER
BELT INSTALLATION
FIGURE 37
;/ aremm——TTY
v v 6
ADJUSTMENT — 7 F |
ROD l NUT “a"
@ ) NUT 8"
FIGURE 38

16

DRIVE BELT INSTALLATION

Place Mower Drive Belt over Clutch Pulley and under idler
Pulley and Tension Pulley (Fig. 37). NOTE: PULL LEVER
UP TO SWING TENSION PULLEY FOR BELT CLEAR-
ANCE. Make sure narrow “V” side of Belt is engaged with
each pulley.

BELT ADJUSTMENT

1. Lower mower.

2. I dimension “A” on Idler Bracket Assembly measures
1/4" or less, Mower Drive Belt must be adjusted (Fig.37
- Inset).

3. Move Attachment Clutch Switch to disengaged posi-
tion (Fig. 43).

4. Remove Bolt, Flat Washers, Lockwasher and Nut from
Idler Pulley (Fig. 37 - Inset) (original position).

5. Place V-Belt and Idler Pulley in “NEW” Pulley position
(Fig. 37- Inset). Replace Bolt, Flat Washers, Lock-
washer and Nut. Tighten securely.

6. Check V-Belt for proper installation on all Pulley
Grooves.

MOWER ADJUSTMENT

With the engine stopped, adjust the mower while tractor is
parked on level ground or driveway. NOTE: MOWER
SHOULD BE IN LOWEST CUTTING POSITION. Make
sure tire pressures are correct.

SIDE TO SIDE ADJUSTMENT

1. Use a ruler to make sure bottom of curl at REAR of
mower deck are the same height from the ground on
each side. Measure from points indicated w/arrows
(Fig. 41).

2. If adjustment is required, snap out Access Cover on
L.H. side of tractor above Foot Rest (Fig. 38).

3. Move Attachment Lift Lever to full “UP” position (Fig.
39).

4. Tolower right side of mower, loosen Nut “B™ and screw
Nut “A” down on Adjustment Rod (Fig. 38).

5. To lower left side of mower, loosen Nut “B” and screw
Nut “A” up on Adjustment Rod.

6. Adjust until both rear mower flanges are the same
height from bottom of curl to ground level.

Tighten Nuts “A” and “B” securely. Snap Access Cover
in place.



IONT TO REAR ADJUSTMENT

ve Attachment Lift Lever to full “UP” position (Fig. 39).
ar leveling side 1o side, measure Botiom of Curl at R.H.
int Flanges at FRONT AND REAR OF MOWER. The
1. Front Flange should measure 3/4” lower than at the
1. REAR flange (Fig. 41).1f adjustment is required,follow
procedure below.

TO RAISE FRONT OF MOWER

Loosen Nuts “D”. Screw Nuts “C” up onto Suspension
Arms (Fig. 40).NOTE: SCREW NUTS “C” ON BOTH
SUSPENSION ARMS THE SAME NUMBER OF
TURNS SO MOWER WILL REMAIN LEVEL. Tighten
Nuts “D” securely.

TO LOWER FRONT OF MOWER

Loosen Nuts “C" Screw Nuts “D” down Suspension

Arms. NOTE: SCREW NUTS “D” THE SAME NUM-

BER OF TURNS SOMOWER WILL REMAIN LEVEL.

Tighten Nuts “C” securely.

With mower deck at desired height, set Gauge Wheels

(Fig. 39) to lowest position without touching the ground.
2 adjustment Lift Lever to set mower at the approximate
ting height you need. Use Clevis Pins (Fig. 39) fo set
ige wheels at lowest point without touching the ground.

REAR

FLANGE
BOTTOM G
OF CURL)

MOWER DECK - TOP VIEW

ATTACHMENT
LIFT LEVER

GAUGE
WHEEL CLEVISS
Pin

NOSE ROLLER

SUSPENSION
PLATE
ASSEMBLY

HUT D"

FIGURE 40

MEASURE FROM

THIS POINT
@ FRONT

FLANGE

FLANGE

43 worrom
OF CURL)

FIGURE 41



ATTACHMENT I
CLUTCH SWITCH

"ENGAGED" POSITION 7 ™

“DISENGAGED"” ™
POSITION

PARKING
BRAKE

DEPTH
. ADJUSTMENT
~ KNOB / ~—

FIGURE 43

=

FIGURE 44

DEFLECTOR

18

IOWER OPERATION

When ready to mow, lower Attachment Lift Lever (Fig. 42)
to preferred mower height. Selecta gearthat allows mowing
at full throttle. This allows the mower blades to litt and cut
the grass efficiently.

BEFORE DRIVING THE TRACTOR,
A INSTALL MOWER OR REMOVE FRONT
MOWER SUSPENSION BRACKET.
NOTE: THIS TRACTORIS EQUIPPEDWITHAN OPERA-
TOR PRESENCE SENSING SWITCH. ANY ATTEMPT
BY THE OPERATOR TO LEAVE THE SEAT WITH THE

ENGINE RUNNING AND THE ATTACHMENT CLUTCH
ENGAGED WILL SHUT OFF THE EINGINE.

MOWER ENGAGEMENT

Pull Attachment Clutch Switch (Fig. 43) out and up to
engage clutch. There will be an engine hesitation as the
clutch engages.

DEPTH ADJUSTMENT

Fine adjustment of mower height is controlled by the Depth
AdjustmentKnob. Turnclockwise ) to raise mower. Turn
counterclockwise (¥™) to lower mower (Fig. 43).

NEVER REMOVE DEFLECTOR. KEEP
A HANDS AND FEET FROM UNDER
MOWER.
Use the Runner on the right hand side as a guide; the blade
cuts approximately an inch outside the runner (Fig. 44).
CAUTION
1. Keep all Shields in place
2. Before leaving operator's position:
Shift transmission to neutral.
Set parking brake.
Disengage attachment clutch.

Shut off engine.
Remove ignition key.

NEVER ENGAGE (“ENGAGE” POSI-
A TION) MOWEREXCEPTWHEN SITTING

ON TRACTOR SEAT.
TIRE CHAINS CANNOT BE USED WITH THE MOWER
HOUSING ATTACHED.

® Q0o

READ THE "RULES FOR SAFE OP-
ERATION” CAREFULLY BEFORE
OPERATING YOUR MOWER.

3. Wait for all movement to stop before servicing ma-
chine.

4. Keep people and pets a safe distance away from
machine.

5. Use Attachment Lift Lever to lower mower into cutting
position. Average cutting height is approximately 2-1/2
to 2 - 3/4 inches. Height of cut can be adjusted by
means of the Depth Adjustment Knob (Fig. 43). Turn
Depth Adjustment Knob clockwise (7™ ) or counter-

clockwise (P ) o matchpresslected Lift Control

LAY B8 WARSE R

mowing height.

FalV]
Lever



Drive so that clippings are discharged onto the area
that has been cut. Have the cut area to the right of the
machine. This will result in a more even distribution of
clippings and more uniform cutting. When mowing
large areas (Fig. 45), start by turning to the right so that
the clippings will be discharged away from shrubs,
fences, driveways, elc. After two or three rounds, mow
in the opposite direction making left hand turns until
finished. If grass is extremely tall, # should be mowed
twice. The firsttime cutrelatively high. The second time
to the desired height. The left hand side of mower
should be used for trimming.

OWER MAINTENANCE
ISTRUCTIONS

BEFORE MAKING ANY INSPECTION,
ADJUSTMENT OR REPAIR: PUSH
TRACTOR CLUTCH-BRAKE PEDAL
COMPLETELY INTO BRAKEPOSITION.

MOVE GEAR SHIFT CONTROL LEVER
TO “N” NEUTRAL POSITION. PLACE
PARKING BRAKE IN “ENGAGED”
POSITION. DISENGAGE ATTACH-
MENT CLUTCH SWITCH (FIG.43).

SHUT OFF THE ENGINE. MAKE ABSO-
LUTELY SURE THE BLADES AND ALL
MOVING PARTS HAVE COMPLETELY

STOPPED. REMOVE THE IGNITION
KEY.DISCONNECT THE SPARK PLUG
WIRESFROMTHE SPARK PLUGS AND
KEEPWIRES AWAY FROMTHE PLUGS
TOPREVENTINJURY FROMACCIDEN-
TAL STARTING.

ADE CARE

best resulis, mower blades must be kept sharp. The
ies can be sharpened with a few strokes of a file or on
rinding wheel. We suggest they be sharpened after
ry 15 hours of mowing. Do not attempt to sharpen while
nower. If you mow in sandy soil check the blades after
hitwo mowings. The sand wears the blade away rapidly.
When grinding, care should be taken to maintain blade
balance and the blade should be checked for proper
balance before reinstallationon mower. Unbalanced or
bent blade will cause excessive vibrationwhen running
and eventual damage to mower or engine. Replace
bent or damaged blades.

To check Blade balance, drive a nail into a beam or
wall. Leave about one inch of the straight nail exposed.
Place Center Hole of clean Blade over the head of the
nail (Fig. 46).

TE CENTER HOLE OF BLADE ON NAIL. IF BLADE IS
JPERLY BALANCED, BLADE SHOULD REMAIN IN
SITION SHOWN IN FIG. 46. IF EITHER END OF THE
\DE MOVES DOWNWARD, BLADE IS NOT BAL-

SED AND MUST BE REPLACED.

19

2. To ensure satisfactory operation, it is recommended
that before the start of each mowing season, the old
blades be discarded and replaced with new blades.

PR . PR

FIGURE 45

BLADE REPLACEMENT

It is not necessary to remove mower from tractor for blade
replacement. Raising the Attachment Lift Lever will permit

access to blades.

1.

Hemove the Hex Head Bolt, Lockwasher and Flat

Washer (Fig. 47).
2. Install new blade with SHARP EDGE DOWN and

secure with Flat Washer, Lockwasher and Hex Head
Bolt. TIGHTEN SECURELY.

TREATED BOLTS TO ATTACH
BLADES. CHECK BOLTS IN BLADES
OCCASIONALLY TO MAKE SURE

ALWAYS USE GRADE 5 HEAT
BOLTS ARE TIGHT. TORQUE BOLTS

TO 25-35FT. LBS.

TN
| I/
CENTER

| s HOLE

FLAT WASHER
LOCKWASHER —tm 75

BLADE
HEX HEAD HEAT — )|
TREATED BOLT
GRADE 5 &




POWER
TAKE-OFF

CLUTCH
\\\ - ’

\
i !
¥ T |
|4 |
l/,'i 4
LY it
FIGURE 48
IDLER ARM
NUT CENTRAL
MANDREL
FLAT PULLEY
IDLER
R.H. MANDREL
L.H. MANDREL PULLEY
PULLEY ~ T
/ "N S, S 7 \

FIGURE 48

A GRADE 5 HEAT TREATED
BOLT CAN BE IDENTIFIED BY
THREE LINES INDICATED ON
THEBOLTHEAD AS SHOWNAS
LEFT.

DAILY MAINTENANCE

Make sure ali nuts on bolts are tight, cotter pins andretainer
springs are secure. Keep blades sharp. Observe all safety
precautions. Keep mower will lubricated.

20

AS NEEDED

Make sure all nuts on bolls are tight and colter pins are
secure. Observe all salety precautions. Keep Tractor well
iubricated.

CLEANING MOWER

I

Water pressure from a garden hose will remove fresh
clipping from underside of mower. Clean mower after each
mowing.

POWER TAKE - OFF CLUTCH

The Power Take-Off Clutch (Fig. 48) should provide years
of service. The Cluich incorporates a built in brake that
stops the Pulley almost immediately. Eventually, the inter-
nal brake will wear so the mower blades will not stop as
recommended. Adjustment should be made by an AYP
Service Technician.

OUTER BLADES DRIVE BELT
(CENTER TO OUTER MANDRELS)

BELTROUTINGDECALUNDER MOWERDECK COVER.
1. RBemove Mower from Tractor.

2. Remove Top Cover Screws and Nut from Idler Arm
Bolt.

3. Roll Belt over the top of the R.H. Mandrel.
4. Pull Belt off all other Mandreis.

5. Remove any dirt and grass which may have accumu-
lated around Mandrels and Idier Arm.

6. Check Deck Idler Arm Assembly and Flat ldler to see
that they rotate freely (Fig. 49).

7. Be sure spring is hooked in Deck Idler Arm Assembly
and on bolt in Mower Housing (Fig. 49).

8. Installnew Beltin groove of L. H. Mandrel Pulley, lower
groove of Center Mandrel Pulley and around Flat idler
as shown (Fig. 49).

9. From a position at discharge end of mower, roll Idler
Belt into groove of R.H. Mandrel Pulley (Fig. 49).

10. Rotate Center Mandrel Puliey by hand to make sura
Belt is in grooves properly.

A

11. Reassemble Top Cover to Deck. Tighten all Screws
securely.

12. Install Mower {o tractor .

DISCONNECTSPARKPLUGWIRESTO
PREVENT ACCIDENTAL STARTING
BEFORE CLEANING.

BLADESWILLROTATEWITH CENTER
MANDREL SHEAVE.




MOVING MOWER FROM TRACTOR

Lower Mower using Attachment Lift Lever.

Pull the four (4) Release Pins out of Suspension
Brackets (Fig. 50).

Pull back on Attachment Lift Lever and lock into place.

Slide Mower forward and remove Belt from Primary
Mandrel.

Slide Mower out from under tractor. The Attachment
Lift Lever must be in the highest position.

TE:IFANATTACHMENT OTHER THAN THEMOWER
CKISTOBEMOUNTEDONTHE TRACTOR, THEL.H.
D R.H. SUSPENSION ARM (Fig. 50) SHOULD BE
MOVED FROM TRACTOR.

TE: WHEN OPERATING TRACTOR WITHOUT
WER, REMOVE IDLER BRACKET FROM FRONT OF
ACTOR.

Pull Belt up through Idler Bracket and out of tractor. Use
Lever to swing Tension Pulley for Belt removal.

Remove Lockwashers and Nuts from ldier Bracket,

ORAGE

nove mower from tractor for winter storage. When
wer is to be stored for a period of time, clean it thor-
jhly, remove all dirt, grease, leaves, etc. Give blades
| underside of housing a good coat of grease or rust
ventative. Store in a clean,dry area.

TACHMENT LIFT ADJUSTMENT
TE: ONLY INSTALLED ON TRACTORS WITHOUT
E ELECTRIC LIFT ASSIST.

» to different weights of Attachments, the Attachment .
Spring may require adjustment. The adjustment Bolt is
yted on rear of tractor top left side (Fig. 51}.

Holding Spring Bushing with Wrench, loosen Jam Nut.

Tum Adjustment Bolt clockwise(r™) to extend Spring
and reduce lift effort (for heavier Aitachment).

Turn Adjustment Bolt counterclockwise (¥™) (forlighter
Attachments).

Retighten Jam Nut against Spring Bushing.

TE: DO NOT ADJUST FOR MAXIMUM SPRING
NSION WHEN USING LIGHT ATTACHMENTS SUCH
AMOWER. ADJUSTLIFT SPRING TOAIDINLIFTING
FTACHMENT. DON'T OVER POWER SPRING. WHEN
MOVING ATTACHMENT, ALWAYS ADJUST WITH
JING TENSION TO ITS LOWEST POSITION.

21

DEFTH o
ADJUSTMENT =L o3 > S—3
KNOB G - —
7
\ 7\ 4
N \ o9 ATTACHMENT
“. ; LIFT LEVER
7, [§ = S——
S /’, .
75 L BELT
A ,’ iy
{1
SUSPENSION O ﬂ
ARM -
AN —
\ \\ =
\\
e % hEe
BRACKETS i
N D\/\
~ RE e RELEASE
T piN PIN

FIGURE 50

ATTACHMENT
¢ LIFT SPRING

FIGURE 51



TROUBLE SHOOTING

POSSIBLE CAUSE

POSSIBLE REMEDY

NO LIGHTS
No Headlights with Light Switch in "ON" position
and Engine running

Check wire Connection and Switch
Replace Light Bulbs

WON'T CHARGE

Blown Fuse
Defective Battery or loose Wiring

Check for fault and replace Fuse
Repair Wiring or replace Battery

OPERATOR PRESENCE SYSTEM
WILL NOT SHUT DOWN ENGINE
WHEN OPERATOR LEAVES SEAT
NOTE: This Tractor is equipped with an operator
presence sensing system. Any attempt by the
operator to leave the seat with the engine running
and the attachment clutch engaged will shut down
the engine,

Engage Attachment Clutch
Check all Wire Connections
Check Seat Switch
Check Operator Presence Relay
Check PTO Switch

INDICATOR LIGHTS LIT

"Check Oil™:
Check oil level
Check oil pump
Oil could be too light or diluted
"Battery Discharging™
Move Throttle Control to fast position
"Depress Foot Pedal™
Push Clutch/Brake pedal into brake
position
"Disengage Attachment":
Move Attachment Cluich switch to
disengaged position

22

ENGINE TROUBLESHOOTING - Refer to your Kohler Engine Owners Manual included with Tractor




SERVICE NOTE

23



GT 18 TWIN GARDEN TRACTOR

12v
SCHEMATIC BLACK
oll|1]1o
T T 1
i
o TO— (s )p—9
(- Cl
| NO. OO O
L WHITE OO e
.~ 7! SOLENOID
\ ' ;
. ;. - O: : BLACK ®
(NCo T
CLUTCH/BRAKE
WHITE (PEDAL UP) m BLACK ®
@\_./
P NIve O ELECTRIC
RED CLUTCH BLACK
L
b e e o = i . T T20/30A :
RED , 86 85 ' BLACK
PTO O n O —®
(DISENGAGED) 187A : g
WHITE g7 30! BLACK
& o0 O
SEAT SWITCH
(NOT OCCUFIED) DPERATHQE‘Lf\éESENCE
O BLACK IGSmSN "0 sk @
i () pPLUGs @
16 AMP
g (| REGULATOR C\ YELLOW w
N30VAC (MN
RED LIFTKIT \%Q()R(P M)
WIRING S
123y !
O VOLTAGE | F S
BLUE BLUE ! SENSOR ]
@ FED @@ ORANGE wm ®
CHECK OIL O
LIGHT 5 PS| LOW PRESSURE SWITCH
(N.C)
BROWN )
INDICATOR LIGHTS ¢ N\ apLicHTs
HEADLIGHT BLUE 773
() DEPRESS FOOT PEDAL SWITCH €9
@ DISENGAGE ATTACHMENT
B)CHECK OlL PTO SWITCH
@ BATTERY DISCHARGING
POSITION | CIRCUIT MAKE
OFF B&E, CaD
WIRING INSULATED CLIPS
o . ON B&A, C&F
NOTE: If wiring insulated clips were IGNITION SWITCH
removed for servicing of unit, they POSITION CIRCUIT
should be replaced to properly secure — = o | I | |E
your wiring. c Lo B
ON B-L
START B-S F ‘ ' A

24




TYOIHIO3TE

HOLOVHIL NIAHVD d H 8L



(yousiy) edolg ,G1 01081 ‘UOHOMUISY] - 188G
(usnbu3a) 8doIS .G JOIORI] ‘UOHOMIISUY - 193US
{yousid) renuEW SIBLMYD

{ysnbu3l) fenuep sisuMO

8/€ U100 "IXJ 418USEMXYI0T

BUIM 811,

Aejay - AjQUIBSSY

/b - 1 X 2€-01 "ON 'PH I18USEBM X8H -mBI0G
02-%/1 XBH-INN

P/ JBUSBAMNOCT

‘B 9L X §/G X TE/6 IBYSBA

P/EX 02 - ¥/1 'PH X8H - licg

2/ X 02-p/1 BUmNg ‘pH JBUSBAA XBH - MBI0S
02 - ¥/1 Wep xaH "INN

$/1 18USEMYO0T

abexsord b

a1 8|qeD

uouby - ssauseH

2ILX2E-01 (OH Ued-10|S-M8I08

uoniuby - youms

uouby ‘jezeg

uonub; - InN

“AoM

Mmmm.cOtim

€ -01 'ON Sd3y - INN

dwy 0g - 8sny
X8H - INN
'O'L'd - youms

NOILJIHOS3a

£5 &5

4G

e st @ s ©

va Qmm Omm
& =

= E| a

XelGL0L —
X6eSioL —
X0LoveL —
X609veL —
0090501t 65
XSevigl 89
XBVI60L LS
8001E0LL 98
00viccel €9
00pP0¥00L 29
91016061 1§
cp09lyL  0S
80v06L.L 6V
oovoseeL 8y
00¥0600+ LY
XGS660L 9
reeLsL  sb
X890iieL v
800Lvov. ¢
Ho0vy b
X48.60L ¥
X88L60L OF
Xivicel 6t
X§0€ict 8t
000is6eL s
HiyES vE
fceor €e
X929601 2t
'ON  "ON
LHvd A3M

o)

@ B
2 3

o]
=3
€ (oo
[
=F «F
< (Yo (g}

HOOUBIU] -yoIMmS

dio

8s0H -dwe)

ouseld -eqny

2/V -L X 02 -v/L 8beuie) - jjog
Aaneg - Aeil

Alejieg ‘1eos(

punoiL) s|gen

Aieyeg

_mc_c:mpm - pieng

02 - ¥/} Buip InN
195005 b - sssuleH
o - qing

(BUILLIB | - JIBA0D)
WoIT - youms

afejjop MmO '10sUBS
18URIS - 8|ge)

sden Aislieg

pereinsul - diiD
piousios

Aisneg - 8jqed

ysnn - J8oedg

9L/L 00T - 1BYSEM
QliloRI3 - Yoo
18USBM

SHO 2/L - L X 02 - 91/L x8H-}og
$/€ X 91 - 8/€ X8H-log
8/€ MO07 -18YSEM
yaing - doig

NOILJdI”HDS3A

dO1OVHL NIAHVO d H 81

XESSE0L L€
ML0200L OF
X965601 62
MLpS00L 82
09¥0b2eL L2
re09. 92
Xersizh S2
rLozy ¥2
X/£512k €2
X9/¥20L 22
X861€2L 02 ©
X6580LL 8l N
rz99L Ll
réL. 9t
X2LLO0LE  Sh
XySS60L ¥l
rsLis €l
xyozizl 2k
HiLby  LL
X18060L O}
roozy 6
X.9E90} 8
00£0+00} £
X09560L 9
X25280L §
¥2L0L9¥. ¥
21908, €
009000} 2
X2880kHL +
‘'ON  "ON
ldvd A3
VOIHL103 13

S1HVd HIvVd3H



18 HF GAHDEN THACTOR

FRAME, FENDER AND DRAWBAR

D
&2 103 =60
104 60

Cc

B
3
7 “gsa

0
< Qmm

= 61

92

& 59

[3¢] [e}]
[ 73]
x (Do §)
[s0] [le]
w [{s]
—:Q}:m@
.
[+
T QYumm
<t
=
il
w §



02-p/L sday-INN

02-v/1 %007 8buel4-InN
deug ‘Buiysng

Youmg meomum

dg 48oedg
uoissaiduwion ‘Buudg
duig weo

p/L-L X 0e-p/L ‘ueD-log
B L X L X ZE/CL UBUSEM
P/1-] X 91-8/€ ‘x8H-}og
02-v/4 Buipm INN

4ioo L "Ix3

/W 02-/1 HO0T-J8ysem
H

auIBi4 J0AId A,SSY 19308
: HY

BUIBIL 10AId A,S8Y 19M0RIg
81-91/G J8pjnoys jjog
qouM

paejnsuy ‘din

o5

LV XQL/EL X Z2E/EL JIBUSEM
1m0 ‘eg lsuielay
jeosQ

{eoeq

18pinoys-iog

Z/1 X 91 X g/¢ buljioy
PBAIY | JBYSBAA XBH-MBI0G
PL-GL/L MOO0T-INN

L X ¥1-91/. X8H-)10g
$2-01 ON sday-InN

B 8L X Z/L X ZE/L 18USEM
/€ X 01 ON WdS Ja0edg
P/L-1 X $2-0L

‘ON UBd "10) "UOBW-MBI0S
e

L XP/EXZE/LL IBYSEBAA
1 8dA}

$/€ X 8L-9L/G lIoW PYL
‘DH JBUSBAA X8H-MBIOG

1 8dAL /e x 02-¥/1 1oy

NOILLIHOS3A

00POLSEL vl
X8l6E2l €Ll
X8pZict it
Xoyeiel il
Xeveier Ol
X0§212t 604
X1G62lel 801
0tv0LL2L L0}
violeisl 904
02909.vL SOL
00¥06¥EL 0L
00¥0E0LL €01
X2s80LL 201
XEGBOLL 10}
Xpriiel 66
X890021 /6
Hilly &6
clELEiBL 28
X005501 16
Xy96eet 06
XELBBOL 68
X625501L 88
80906vLL &8
00.08%€L V¥8
91,09y, €8
000LEeLEL 28
8180L06F 18
fo0eL 08
020i86v. 6L
ZigLiiel 8L
cLS06vLL L4
‘ON  "ON
LHv¥d AIM

PYL IBUSBAA XBH-MBIDG
02-1/1 ®20lUMCID-INN

cpP06LLL 9L
00¥089¢€L G4

02-/1 JopInous-jog X18vE2L ¥/
1ousised I, XGS/¥0L €L

gv adAL 8/5 X 91-0} ON
de | pH J8USEM XOH-M3I0S 0L0MLZLL 2L
PIAM-INN recoe L.

01 "ON X007 ‘J8ysepm

2/L X $2-01°ON

‘YOBW UBd 1D)-MBI0G

v/€ X 81-91/G abewie)-ljog
2/ X 02-v/1 Bumng

‘PUL JBUSEAA XOH-MBIDS
81-91/G ¥O0[UMOID-INN

P/E X 8L

-91/G 'PYL 4D "YOBN-MBI0G
e

9L X QL/EL X 2E/EL JOYUSEM QICLEr6L P9
L X 91-8/€ x8H-1j0g 91909/, €9

02-4/1 X8H-INN 00¥0228L 19

BO) OL X $/€ X 2£/6 JOUSEM 91216061 09
91-8/€ YOO TINN 009089€. 6S

$/€ X 91-8/€ x8H-log 21909/9. 85

$/€ X 91-8/¢ Buyjoy
pealy] IBUSEpA XBH-MBIDS

00012001 0L

800L61Y.L 69
90sories 89

80¥OveLL LS
005089¢€. 99

2Le08iv. &9

cLo06vLL LS

‘HY DOOH-{28(] X996E2L 9§
‘HY-15841004  8BEXPOPSOL  GS
HY-aWel4-jley Xc680LL  vS
jegmeiq feeel €9

|u |sn4 HyE8. 2§
asoH-dweD XI{8¥EZL 1§
jend xcmm_.émww roLLg 0s
ulysng reyoe  ob
Algwessy Use( X808v0L 8v

81 - 91/5 sday INN
81BD-HIUS 18A0D

0050166L Ly
EL0XSP090L 9

1e8g "10AId-19x0RIg XELG80L  Sb
uonnen-eonsg X2e80et vv
Jepua4 g8EXeY9ict tF
ispusd-dens X+iGS0L 2¥
18oedg-ped X28090L v

‘ON  "ON

NOLLdIHOS3d JHvd A3M

HOLOVHL NIAHVO d H 8L

[|n4-yue |
jen4-den

189puUs 4-19M08Ig
ysnd-inN

BO9L

X9L/bL X 28/1 L' IBUSBM
uoissasdwon-buudg
P/EX 8L

- 91/G Py "UDB ‘M8BI0S
paensul-diyn
Wbyre ] -10108j)0H
‘H-sweld-liey
ONBLWIBYDS

1eg aALId-eosq

‘H 11881004
18841004-pBd
axeIg/yOIN|D-1Bd8(d
PIS AlBjeS 'lBD8Q
iesg

1e85-UBd

aeidyseq

yseq-bnig

pieoqyse(d

pPOOH

Aldueg-uoddng

‘HY ‘epig-jeued
POOH-ydkeT

HT un-uoddng
HY ‘Iuo-poddng
o-dens

Alquiessy (juD

sU87

AlQuiassy |azag

1U0i

‘sBuiH-Ailquisssy desg
jeay

‘abuiH-Ajqwisssy desis
H1 ‘POOH-ED9Q
weo4-duig

'H1 ‘epis-jeued
8iM1E ‘pooH-{e8Q
weo4 ‘duig

NOLL4IHOS3A

X02090L 0%
X6¥GE2L  6E
X6049501 8¢
X1EG60L L€
9LLLiiB6L SE
Xi8iy2L GE
2L608iv. vE
HiG6/2 ¢€¢
X202901 2¢ -
XE680LL 62
XEPCEZL €2
88EXGOYGOL L2
X96280L &2
X268L0L 2
— ¢
X0P80LL €2
Xveevil <2
LIOX8yy L2t 12
reeos ¢
XZieLZL 64
88EX988LCL 81
[e86L 4L
|98EX/8812L 9L
X808601 &t
XGG80LL €1
Xv§s80LL ¢t
1282199 €S8 410 S N
X001221 01
XG6E90L 6
XELOP0L 8
X8L9¥0L £
Xv8/901 9
XG96e2L G
X880801 ¥
88EX888LeL €
’ XESOPSL €
X8sy601L |
'ON  "ON
lHYd Az3M

28

HYEMVHA ANV HIAN3H ‘SWved

SLHVd HIVd3H



EPAIR PARTS

1{0UND DRIVE

18 HP GARDEN TRACTOR

OPTIONAL EQUIPMENT
Spark Arrester Kit




REPAIR PARTS

GROUND DRIVE

KEY PART

NO.

NO.

123249X
M18S

110891X
122546X
9767H
110947X
110869X
110867X
104577X
121355X
5304J
73610600
11050600
19131316
121467X
121470X
8883R
121749X
76020312
104375X
104601X
100604K
53084
7241
19131614
73530600
677A637
72294
101356L
5102J
71673
109767X
105598X
5142H
121466X
108885X
73680600
121063X
72110614
122825X
72140606
102403X
101344L
122824X
122253X
122268X
19131413
104360X
121358X
121360X
101358K
121361X
207J
121356X

18 HP GARDEN TRACTOR

DESCRIPTION

Decal, Engine

Engine, 18 H.P. Spec. AYP #
124611X ,

Tube Assembly - Exhaust
Muffler - Exhaust

Qil Drain Valve

Chaff Guard

Spacer

Base - Engine

Adapter

Pulley - Ground Drive
Actuator- Switch, Interiock
Nut - Hex, 3/8-24

Washer, Lock Ext. Tooth, 3/8
Washer, 13/32 x 13/16 x 16 Ga.
Controf, Throttle

Control, Choke

Cover, Pedal

Washer, 25/32 x 1-1/4 x 16 Ga.
Pin, Cotter, 3/32 x 3/4

Shaft, Foot Pedal

Bracket, Interlock

Yoke

Rod, Brake

Spring, Compression
Washer, 13/32x 1 x 14 Ga.
Nut-Lock, 3/8-24

Bracket, Brake

Guide, Rod, Brake

Rod, Clutch

Pin, Clevis

Cap, Plunger

Rod, Parking Brake

Bracket, Rod, Shift

Pin, Roll, 3/16 x 1-1/4

Knob

Muffler, Guard

Nut, Lock, 3/8- 16

Bracket, V-Pulley, Drive, Mule
Bolt, Carriage, 3/8 - 16 x 1-3/4
Bracket, Idler, Flat

Bolt, Carriage, 3/8 - 16 x 3/4
idler, Flat

Pulley, Idler

Keeper, Belt

Rod - Shift, Hi- Lo
Connecting Link, Spring Clip
Washer, 13/32x7/8x 13 Ga
Idler, Flat

Retainer, Spring

Retainer, Belt

Bracket Assembly- Clutch
ldier, Grooved

Washer, Hardened

Bracket, Cluich W/Bearing { Incl.
Key No. 68)

30

KEY PART

NO.

67
68
70
71
72
73
74
75
76
77
78
79
80
80A

81
82
83
84
85
86
89
30
g4
g6
97
98
100
101
102
103
104
105
107
108
109
110
111
114
115
116
117
118
119
120
121

122
123
124
125
126
128
129
131
133

NO.

12000039
105706X
121357X
74760628
120332X
9204H
9858M1
110883X
7563R
634A692
106277X361
12000034
4607R
71544

59192
865139
2228M
120404X
101122M
214J
73680400
6856M
10040600
74570512
10040400
74760620
74760612
74780616
17190516
74321016
73631000
74760412
72110606
72140610
72110506
73380500
19131612
74760720
10040700
1304H
72140405
73220400
74760716
73680700
74370612

1685H
17720410
74760614
104758X
72140506
110895X
76020816
10170500
120689X

DESCRIPTION

Klip Ring

Bearing, Idier

Spring, Extension

Bolt, Hex 3/8-16 x 1-3/4

Pulley, Transaxie

Nut, Lock, 1/2-20

Key - Woodruff 3/16 x5/8
V-Beit

Washer, Thrust, Axle

Bushing Assembly and Wheel Hub
Rim Assy. Rear

Klip Ring

Tire, Rear

Tube, Rear(Not furnished with
tractor)

Cap, Valve

Stem, Valve

Key, Woodruff No. 9(3/16 x 3/4)
Bracket, Support, Transaxle
Band, Brake

Drum, Brake

Nut, Crownlock 1/4-20

Fitting, Grease

Lockwasher, 3/8

Screw, Hex Socket Hd. 5/16-16 x 3/
Lockwasher, 1/4

Bolt- Hex 3/8-16 x 1-1/4 Gr. 5
Bolt, Hex 3/8-16 x 3/4

Bolt, Hex Head 3/8-16 x 1 Gr. 5
Screw, Hex 5/16-18 x 1

Screw- Fin 10-24 x 1

Nut. Lock No. 10-24

Bolt-Hex Head 1/4-20 x 3/4
Bolt, Carriage 3/8-16 x 3/4 Gr. 5
Bolt, Carriage 3/8-16 x 1-1/4
Boit, Carriage 5/16-18 x 3/4
Nut, Lock 5/16-18

Washer, 13/32x 1 x 12Ga.
Bolt, Hex 7/16-14 x 1-1/4
Lockwasher, 7/16

Bolt, Hub

Bolt, Carriage, 1/4-20 x 5/8
Nut-Hex 1/4 - 20

Bolt-Hex 7/16 - 14 x 1
Nut-Crown lock 7/16 - 14
Screw, Mach. Udrcut. Flat Head,
3/8-16x 3/4

Nut, Lock 5/16-18

Screw, Hex 1/4-20x 1/2

Bolt, Hex 3/8-16x7/8
Cap-Hub, Rear

Bolt-Carriarge 5/16-18 x 3/4
Nyliner

Pin, Cotter 1/4x 1

Lockwasher 5/16

Spark Arrester Kit



{EPAIR PARTS

18 HP GARDEN TRACTOR

TEERING




REPAIR PARTS
18 HP GARDEN TRACTOR

STEERING
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
2 121584X insert - Steering Wheel 34 65139 Stem, Vaive
3 74780616 Bolt - Hex 3/8-16 x 1 Gr. 5 35 278H Fitting, Grease
4 10040600 Washer - Lock 3/8 36 121167X Spindle, R.H.
5 19133808 Washer 13/32 x 2-3/8 x 8 Ga. 38 108137X Bellcrank Assembly
6 121472X Wheel, Steering 39 74781044 Bolt-Hex 5/8-11x 2-3/4 Gr. 5
7 1007110 Adapter, Steering 41 6855M Fitting, Grease
8 106943X Spacer-Shaft Steering 42 73221000 Nut, Hex 5/8-11
9 108540X Tube, Shatft 43 10041000 Washer, Lock 5/8
10 9038R Bearing 44 5298J Tube, Pivot, Axle
11 101274N Support Assembly, Steering 45  677H999 Axle Assembly, Front
12 73680800 Nut, Lock 1/2-13 46 52924 Bushing, Belicrank
13 18172610 Washer 17/32 x 1-5/8 x 10 Ga. 48 52844 Bracket, Axle
14 104239X Bearing, Flanged 49 19292016 Washer 29/32 x 1-1/4 x 16 Ga.
15 12000034 Klip Ring 56 121161X Joint-Tie Rod - L.H thread
16 6266H Bearing, Thrust 57 73700600 Nut Hex Jam 3/8-24 L.H.
17 5213J Bracket, Frame Front 58 121162X Rod-Tie
18 102438X Bracket, Support, Steering 59 73360600 Nut Hex Jam 3/8-24
19 73610600 Nut, Hex 3/8-24 60 121160X Joint-Tie Rod-R H. Thread
20. 120424X Sector Assembly 61 74760612 Bolt Hex 3/8-16 x 3/4
21 74780880 Bolt - Hex 1/2-13 x5 Gr. 5 62 73680600 Nut- Lock 3/8-16
22 104591X Shaft, Steering &3 174908612 Screw- Hex Washer Thd. Rolling 3/
23  110497X Link, Drag 8-16 x 3/4
24  121168X Spindle, L.H. 64 74780616 Bolt-Hex 3/8-16 x 1 Gr. 5
26 121159X Rod, Tie (Inc. Key #56-60) 65 74760616 Bolt-Hex 3/8-16 x 1
27 9040H Bearing 67 73220600 Nut-Hex 3/8-16
28 106228X361 Rim Assembly - 8" Front 72 106615X Pin Mounting, Idler Bracket
29 3938R Tire 73 121749X Washer, 25/32 x 1-1/4 x 16 Ga.
29A 8134H Tube (not furnished with tractor) 76 121177X Collar Weld Ass'y.
30 12000029 Klip Ring 79 120199X Tube
31 104757X Cap, Hub, Front 80 121232X Dust Cap Cover
32 121748X Washer 25/32 x 1-5/8 x 16 Ga. 81 121748X Washer 25/32 x 1-5/8 x 16 Ga.
33 59192 Cap, Valve

32



-PAIR PARTS

MOWER

33



REPAIR PARTS

50" MOWER
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 121664X Housing, Mower 42 110237X Spacer
2 121811X Cover = Drive, Deck 43 105434 X Brace, Suspension
3 17480508 Screw - Hex Washer Thd. Roll 5/16 44 109778X Plate Assy., Mower Suspension
18x 1/2 45 109771X Brkt., Suspension
4 7631J Runner, L.H. 46 73350500 Nut - Hex 5/16 - 18
5 72110505 Bolt, Carr, 5/16- 18 x 5/8
6 10040500 Washer - Lock, 5/16 47 3146R Retainer - Spring
7 73220500 Nut- Hex 5/16 - 18 48 3703J V-Belt
8 120449X Runner, R.H. 49 73680800 Nut, Crownlock 1/2-13
g 72140506 Bolt, Carr. 5/16- 18 x 3/4 50 74760622 Bolt, Hex 3/8 - 16 x 1 - 3/8
10 1685H Nut, Lock 5/16 - 18 51 105435X Pin, Release
12 121658X Mandrel - Secondary 52 3720R Spring
13 121657X Mandrel - Primary 53 12000039 Ring, Klip
14 17490612 Screw - Hex Washer Thd. Roll 3/8 54 19171612 Washer 17/32 x 1 x 12 Ga.
16 x 3/4 55 105440X Pin, Clevis
15 121798X Blade 56 105458X Brkt., Quter, R.H.
16 74610624 Bolt-Hex, 3/8-24x 1-1/2Gr. 5 £7 109773X Brkt., Inner, R.H.
17 10040600 Washer - Lock, 3/8 58 110997X Brkt., Inner, L.H.
18 19132012 Washer 13/32x 1+ 1/4 x 12 Ga. 59 120000X Brkt., Outer, L.H.
19 674A213 Arm Assembly, ldler 60 73680500 Locknut 5/16 - 18
20 78344 Liner - Bearing 61 108776X Pin, Pivot
21 78354 Bearing 62 19111016 Washer 11/32 < 5/3 x 16 Ga,
22 72110522 Bolt, Carriage 5/16-18x 2-3/4 63 110509X Shield, Deflector
23 19111816 Washer 11/32 x 1-1/8 x 16 Ga. 64 106734 X Spring, Deflector
24 102403X Pulley, tdler 65 109743X Bracket, Deflector
25 74760624 Bolt-Hex 3/8-16x 1-1/2 66 106735X Rod, Hinge
26 73220600 Nut - Hex 3/8 - 16 68 110452X Push Nut
27 104361X Spring 69 3713J Decal - Instruction, Caution
28 74780520 Bolt-Hex 5/16- 18 x 1- 1/4 Gr. 5 70 Decal - Safety Standard {Not serviced)
29 19111216 Washer 11/32 x 3/4 x 16 Ga. 71 ©3220800 Nut - Hex 1/2 - 13
30 84384 Spacer Split 72 19131614  Washer 13/32 x 1 x 14 Ga.
31 123247X Decal - V-Belt, Dr. Schematic, Mower 73 19171512 Washer 17/32 x 15/16 x 12 Ga.
32 105448X  Bracket, Ga. Wheel, R.H. 74 72240608  Bolt, Carriage 3/8- 16 x 1
33 105449X Bracket, Ga. Wheel, L.H. 75 121349X Decal - Warning
34 72240606 Bolt, Carriage 3/8 - 16 x 3/4 76 11088.4X V-Belt
35 73680600  Nut, Crownlock 3/8 - 16 77 19151610  Washer 15/32 x 1 x 10 Ga.
36 105453X Bar, Ga. Wheel 78 1051835X Decal - Instruction
37 5565J Pin, Clevis 79 10030600  Washer - Lock 3/8
38 4939M Retainer, Spring 80 108729X Roller. Nose
39 4898H Bolt, Shoulder 83 76020412 Spring - Retainer
40 105455X Wheel, Gauge 84 19151616  Washer 15/30 x 1 x 16 Ga.
41 105433 X Brkt., Suspension 85 120135X Spacer
93 121352X Keeper LH.
A B8 C D E F G H J
@ s
@ 35 &0 B35 @
@ 60

34



P BOX

PART

NO.
77A451
9133808
20542X
150J
23246X
4760632
9131413
0040600
3220600
4930516
00644K
3111416
3680500
1760636
J2933X

DESCRIPTION

Puliey, idler

Washer 13/32 x 2-3/8 x 8 Ga.
Bracket, Idier

Spring

Decal, Adjustment

Bolt, Hex 3/8 - 16 x 2
Washer 13/32 x 7/& x 13 Ga.
Lock Washer 3/8

Nut, Hex 3/8 - 18

Bolt, Hex 5/16 - 18 x 1
Bushing, Handle, Cluich
Washer 11/32 x 7/8 x 16 Ga.
Locknut 5/16 - 18

Bolt, Hex 3/8 - 16 x 2-1/4
Spacer

35

SUSPENSION ARMS

KEY PART
NO. NO.

17
18
19
20
21
22

105429X
105413X
10040800
73220800
19171713
9135R

&7
& 8

X

@O D amr—)w

DESCRIPTION

Arm, Suspension

Stud, Pivot Center

Washer, Lock 1/2

Nut, Hex 1/2 - 13

Washer 17/32 x 1-1/16 x 13 Ga.
Retainer Spring

c D

& °

s
10 |15
16 "~
12 11
13



REPAIR PARTS

18 HP GARDEN TRACTOR
TRANSAXL :

E
"
o~

7




PAIR PARTS

NSAXLE

PART
NO.

4197R
12000034
4198R
4216R
4215R
4217R
6256H
74020652

7392M
6272H
4985R
6266H
4212R
4196R
6276H
633A63
8118M
8740H1
122238X
4218R
6252H1
7810H
4986R
7393R
992R1
6216H
6262H
122254 X
6269H
5855H
122162X

6277H
4225R
7396H
4198R
4200R
7395H
121878X
122163X

13320400
5271H
13060200
74780524
10140500
1895H

18 HP GARDEN TRACTOR

DESCRIPTION

Axle Shaft

Retaining Ring

Final Drive Gear

Differential Gear

Differential Pinion

Differential Carrier

Axie Thrust Washer

Hex Bolt 3/8-24 x 3-1/4 (1" Thread

Length)

Steel Ball

Sgrin Shift Fork Detent

Shift Fork, High-Low Range

Thrust Bearing Race

4th Reduction Pinion

3rd Reduction Gear Shaft

Snap Ring-Crescent Type

High-Low Range Gears

Needle Bearing

Sintered Iron Bearing

Shift Fork Shaft, High-Low Range

Differential Pinion Spacer

Ditferential Pinion Bushing

Gripco Centerlock Nut 3/8-24

Shift Fork-L.H.

Oil Seal

Sintered lron Bearing

Shift Fork Shaft

Shift Fork-R.H.

Shift Shaft, High-Low Range

Oil Seal

Pressure Relief Valve

Gearcase, Reverse Ildler Shaft and

Bearings-R.H. (Inc. Key No's.

17,18, 25, 33, 50, 63, 76, 77 and

82)

Dowel Pin

Needle Bearing

Thrust Bearing Race

4th Reduction Gear Shaft

4th Reduction Gear Spacer

Thrust Bearing Race

Gearcase Gasket

Gearcase and Bearings L.H. (Inc.

ge)y No's. 18, 25, 49, 50 (2),51 and
2

Pipe Plug 1/2-14 N.P.T.

Oil Seal

Pipe Plug 1/4-18 N.P.T.

Hex Bolt 5/16-18 x 1-1/2 Grade 5

Lockwasher 5/16 Extra Heavy

Needie Bearing

37

KEY PART

NO.

50
51
52
53
54
55
56
57
58
59
60
61
62
63
64

65
66
67
68
69
70
71

72
73
74
75
76
77
78
79
80
81
82
84
85
86
87
88
89
80
91
92
93
94
95
96
97
98

NO.

4222R
1529R
8119M
4220R
4209R
4213R
4442R
4195R
4214R
4194R
7528R
4208R
4207R
7398H
4203R

4204R
2898J
4926H
4205R
4206R
1370H
633A69

208J
4201 R
12000002
1153R
7392H
3990H
73220500
1167R
73360700
6270H
7384H
53844
2978J
633A85
8733%H!
4924H
19151516
110542X
19181511
754
6274H
76020412
10040500
74760514
633A109
122420X

DESCRIPTION

Needle Bearing

Needle Bearing

Needle Bearing

Thrust Bearing Race

3rd Reduction Pinion-Low
4th Reduction Gear

3rd Reduction Pinion Spacer
2nd Reduction Gear Shaft
Final Drive Pinion

1st Reduction Gear Shaft

1st Reduction Shaft Spacer
3rd Reduction Pinion High
2nd Reduction Gear

Needle Bearing

Low Speed Gear and 2nd
Reductlon Pinion Cluster
Reverse Gear

Key-Hi-Pro) 1/8 x 17/32
Snap Ring Crescent Type
intermediate Speed Gear
High Speed Gear

Thrust Bearing Race
Intermediate and High Speed
Cluster Pinions

Input Shaft

Low Speed Pinion

E-Ring

Reverse ldler Gear

Reverse ldler Thrust Washer
Needle Bearing

Hex Nut 5/16-18

Sealing Washer

Hex Jam Nut 7/16-20

Qil Seal

Reverse Idier Shaft

Gear Shift Lever - Bent

Gear Shift Cap

Gear Shift Ball Cover and Pin
Shift Lever Guide Ball - Keyed
Spring

Washer 15/32 x 15/16 x 16 Ga
Shift Mechanism Seal
Washer 9/16 x 15/16 x 12 Ga
Gear Shift Gate and Reinforcement
Shift Ball Cover Gasket
Cotter Pin 1/8 x 3/4
Lockwasher 5/16

Hex Bolt 5/16 x 18 UNC x 7/8
Gear Shift Lever Assy.
Transaxle Assembly Less Brake
Drum and Shift Lever



REPAIR PARTS
18 HP GARDEN TRACTOR

ENGINE -- KOHLER MODEL NUMBER M18S SPEC. 24585

NOTE: ALL ENGINE PARTS MUST BE PURCHASED
THROUGH AND WARRANTY SERVICE PERFORMED
BY YOUR LOCAL KOHLER ENGINE DEALER. SEE
WARRANTY IN THE KOHLER ENGINE OWNERS MAN-
UAL INCLUDED WITH YOUR TRACTOR.

10
=8
9\E 61 49
42 > a8
8\0 h ’
T P

& 46 o 59/ y Sy

45 ggt}:r‘ 5657 58:} l\ é\‘J‘ ZT\”’“ \
T R L '\

42 5 Nt 3 e ,\7/61 o
: Nt \/\ L ‘:‘“‘TAGZ ;
41 & &> 45 g3 64
36
ﬁ: b I("\‘ .
Sy

38



‘AlR PARTS

PART
NG.

£1-086-02
220534
32-015-08
2-041-18
{-683-5
{-802-9

12-041-14
(211
(-55-6

-82-2
2-112-08
2-072-13
-81-1
-25-12
2-096-18
2-055-01
-352-39
2-755-85
~75-23
5-086-10

2-072-12

2-468-12
-82-2
5-086-13
2-158-04
2-316-06
30265
2-755-81
1-468-01
-352-33
5-086-11

2-874-11
2-874-12
2-874-13
2-874-14
2-874-15
30004

2-108-09
2-108-10
2-108-11
2-108-12
2-067-67
>-067-88
2-014-64

-468-03
I-468-04
-468-05
-016-02
-017-08
-032-13
-089-01
-413-01
0011

-755-10
-019-02

18 HP GARDEN TRACTOR
ENGINE -- KOHLER MODEL NUMBER M18S SPEC. 24585

DESCRIPTION

Screw 5/16 - 18 x 1-1/2 (18)
Washer 5/16 (18)

Head, cylinder (2)

Gasket, head (2}

Seal, rear oil.

Sc;rew? hex. wash. hd. 5/16 - 18 x 1
{9

Gasket, exhaust (2)

Washer, lock 5/16 (4)

Screw, Hex. sock. hd. 5/16 - 18 x
34 (2)

Nut, hex. 5/16 - 18 (2)

Spacer 2 - 1/4" long

Stud 5/16 - 18 x 4 (2)

Nut, hex. 1/4 - 20 (2)

Washer, plain 1/4 (2)

Cover, #2 cylinder valve

Gasket, cover (3)

Stud, #2 cyl. valve 1/4 - 20 x 2-1/4
Kit, closure plate (Includes 19)
Plug, hex. ctsk. 1/8 NP T.F.
Screw, hex. flange 5/16 - 18 x 1-1/2

3)

gtep stud 5/16 -18 x 3/4", 3/8 -16 x
5/8", 2" long

Washer, flat 5/16 (12)

Nut, hex. 5/16 - 18 (16)

Screw, hex. flange 3/16 - 16 x 3-5/8
Bushing, locating (2)

Guide, valve (4)

Insert, valve seat (4)

Kit, cylinder barrel (Includes 25-27)
Washer, plain 5/16 (4)

Stud, 5/16 - 18 x 4-1/8 (2)

Sc;rew, Hex. flange 5/16-18 x 3-1/2
{6

Piston w/Ring Set (Sid.) (2)

Piston w/Ring Set (.003)
Piston w/Ring Set (.010)
Piston w/Ring Set (.020)
Piston w/Ring Set {.030)
Retainer, piston pin (4)

Hing Set (Std. & .003) (2)

Ring Set (.010) (2)

Ring Set (.020) (2)

Ring Set {.030) (2)

Connecting Rod (Std.) (2)
Connecting Rod (.010) (2}
Crankshaft (3-9/16" x 1" tapped
PT.O)

Washer, thrust .119/.121 (A.R.)
Washer, thrust .128/.131
Washer, thrust . 137/.140 (A.R))
Valve, exhaust (2)

Valve, intake (2)
Seal, intake valve stem (2)
Spring, Valve (4)

Rotator, exhaust valve (2)
Retainer, valve spring (2)

Kit, retainer (4)
Tappet (4)

KEY PART

NO.

46
47
48
49

50
51
52
53
54
55

56
57
o8
59
60
61
62
63
64
65
66
67

68
69

70
71
72
73
74
75

76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
g1
92
93

94

NO.

52-012-08
X-280-25
52-096-03
A-67-64

52-393-09
52-144-05
52-043-05
52-422-01
52-755-50
52-030-10
52-030-11
52-030-12
52-141-02
52-139-08
52-123-10
X-702-15
52-237-05
X-67-64

52-237-02
52-095-03
A-75-32

52-032-10
51-132-02
25-086-15

52-584-02
25-086-16

52-313-02
52-126-08
X-75-10

25-086-12
52-099-06

52-078-05
X-269-43
46-136-02
52-173-01
52-154-01
X-67-64
52-123-09
52-038-04
52-326-05
52-096-08
52-462-01
52-032-04
231419
£2-096-22
275220
52-041-16
52-181-02
X-55-15

52-050-02
52-518-22

DESCRIPTION

Camshaft

Pin, roll

Cover, oil pump

Screw, hex. wash. hd. 10-32 x 7/16

(4)

Hotor set

Shaft, oil pump

Gear, oil pump

Spacer (A.R. max. 2}

Kit, oil relief

Bearing, sleeve (2}

Bearing, sleeve (.

Bearing. sleeve (.

O-Ring

Plug 3/4" O.D.

Tube, oil pickup

Plug, Cup 5/1 6

Clamp, tube

Screw. hex. wash. hd. 10-32 x 7/16

Clip, spring

Housing, oil pickup

Plug, hex. cisk. 3/8 N.P.T.F. (2)

Seal, front oil

Spark plug (2)

Screw, hex. wash. hd. 1/4 - 20 x 1

(2)

Module, ignition

Screw. hex. wash. hd. 1/4 - 20 x 7/8

(2)

Grommet

Bracket, module

Plug, solid sg. hd. 3/8 NP TF.

Screw, hex. flange 5/16 - 18 x 2 (2)

Switch, Oil Pressure

Crankcase (Service with Short

Block 82-522-1 1)

Shaft, governor

Ring, retaining

Pipe nipple 3/4 1.P. x 2-1/2

Pipe Cap

Clip, tube

Screw 10-32 x 7/16

Tube, dipstick

Dipstick

Hose, breather

Cover, #1 upper cylinder valve

Valve, umbrella

Seal, breather

Filter, breather

Cover, #1 lower cylinder valve

Stud, #1 cyl. valve 1/4 - 20 x 3-1/4

Gasket, Oil Filter

Adapter, Oil Filter

Screw, hex. sock. hd. 5/16 - 18 x 1-

1/4 (2)

QOil Filter

NOT LLUSTRATED

Lead, Red module to connector
(12-1/2" - 18 gauge — insulated
push on tab — uninsulated push
on tab terminals)

Lead, Green, Pressure Swiich (21
ta

- 18 Ga. insulated push on
uninsulated push on terminals)

010) (2
020) (2)

[



REPAIR PARTS
18 HP GARDEN TRACTOR
ENGINE -- KOHLER MODEL NUMBER M18S SPEC. 24585

NOTE: ALL ENGINE PARTS MUST BE PURCHASEI

1 THROUGH AND WARRBANTY SERVICE PERFORME!

/ BY YOUR LOCAL KOHLER ENGINE DEALER. SH

waf 2 WARRANTY IN THE KOHLER ENGINE OWNERS MAR,
UAL INCLUDED WITH YOUR TRACTOR.

40



PAIR PARTS

PART
NG.

X-276-7
52-096-36
231032
52-082-04
45-083-01
45-083-02
237423
X-67-98

52-201-06
277093
52-754-01
52-086-11
25-041-06
X-22-9
X-50-57

X-50-37

X-25-79
X-6-8
K-21-1
X-77-2
X-352-37
52-164-10
52-445-02
52-041-08
25-155-02
X-81-1
X-25-72
52-211-04
52-853-10

25-158-07
52-075-08
52-186-06
271030
52-091-04
235778
K-67-97
32-119-01

18 HP GARDEN TRACTOR

DESCRIPTION

Wing nut 1/4 - 20

Cover, air cleaner

Seal, element cover

Cover, air cleaner element
Precleaner

Element, air cleaner

Seal, air cleaner cover

Screw, hex. wash. hd. 10-32 x o/
16 (4)

Base, air cleaner

Gasket, air cleaner base

Kit, elbow (Includes 12 & 13)
Screw, self tap 1/4 - 20 x 5/8
Gasket, air intake elbow

Washer, lock #10 {(2)

Screw, shid. pan hd. 10- 32 x 1-1/2

2

gcrew; slid. pan hd. 10- 32 x 2-1/4
(2)

Washer, plain #10

Screw, H.C. 5/16 - 18 x 2-3/4 (4)
Washer, lock 5/16 (4)

Nut 5/16 (2)

Stud 5/16 - 18 x 1 (2)

Manifold, intake

Strap, lifting (2)

Gasket, intake manifold (2)
Connectlor, 90° hose

Nut, hex 1/4 - 20

Washer, plain 1/4

Screw, R.H. sq. neck 1/4 - 20 x 1
Kit, carburetor w/linkage (inciudes
13, 30-33, 40-56)

Bushing, linkage (2)

Linkage, governor

Arm, governor

Gasket, carburetor

Spring, governor

Clamp, cable (2)

Screw, H.C. 10 - 24 x 7/16 (2)
Lever, speed control

41

KEY PART

NO.

38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
58
56
57
58
59
60
61
62
63
64
65
56
67

68
89
70

71
72

KO.

234614
52-531-02
52-144-16
25-146-02
25-086-27
25-368-01
25-089-02
25-086-26
25-089-04
52-090-12
52-337-06
25-041-04
25-757-08
25-104-01
25-041-03
25-100-05
25-146-03
25-194-01
25-089-03
231355
X-25-12
X-25-63
X-269-28
X-25-102
A-235743-S
52-078-04
52-353-04
X-426-9
25-155-02
52-559-01

25-041-05
X-25-63
47-086-08

25-353-03
25-050-01

25-113-07
25-757-08
52-755-98

ENGINE KOHLER -- MODEL NUMBER M18S SPEC. 24585

DESCRIPTION

Stop, governor

Stop, high speed

Shaft, throttle w/seal

Plate, throttle

Screw, throttle & choke plate (4}
Needle, idle

Spring, idie

Screw, throtile

Spring, throttle

Shatt, choke

Jet, main (055}

Gasket, bowl

Kit, fioat

Bowl, fuel

Gasket, bowl retainer screw
Screw, bowl retainer

Plate, choke

Ball, choke friction

Spring, choke friction

Pin, governor stop

Washer, plain 1/4

Washer, plain 1/4

Retainer, governor

Washer, plain 1/4 (2}

Kit, governor gear

Shaft, governor cross

Line, fuel 1/4" L.D. x 6-3/4" long
Clamp, hose (4)

Connector, 90° hose

Pump, fuel assembly (Includes 68 &
69)

Gasket, fuel pump

Washer, plain 1/4 (2)

Screw, pozidriv T. H. 1/4 - 20 x 5/8

2)

éine, fuel 1/4"1.D. x 13 - 1/2" Lg.
Filter, fuel

NOT ILLUSTRATED

Decal, air cleaner

Kit, carburetor repair

Kit, high altitude jet



REPAIR PARTS
18 HP GARDEN TRACTOR
ENGINE -- KOHLER MODEL NUMBER M18S SPEC. 24585

NOTE: ALL ENGINE PARTS MUST BE PURCHASEI
THROUGH AND WARRANTY SERVICE PERFORMEIL
BY YOUR LOCAL KOHLER ENGINE DEALER. SE!
WARRANTY IN THE KOHLER ENGINE OWNERS MAN
UAL INCLUDED WITH YOUR TRACTOR.

KEY PART DESCRIPTION 13
NO. NO.
1 52-098-03 Starter assembly (includes 4-10)
2 X-20-1 Washer, lock 1/4 (2)
3 X-81-1 Nut, hex. 1/4 - 20 (2)
4 52-755-05 Kit, drive (Includes 5)
5 52-755-08 Kit, drive parts
6 52-227-01 Cap, drive end
7 52-170-02 Armature
8 52-211-01 Bolt, thru 1/4 - 20 x 5-7/8 (2)
9 277612 Cap, commutator end (Includes 10)
10 48-755-15 Kit, brush
11 237878 Kit, stator
12 XA-67-51 Screw, hex. wash. hd. 10-24 x 3/4
{4)

13 52-025-36 Flywheel

14 52-468-15 Washer, plain

15 25-086-24 Screw, hex. mach. 3/8 - 24 x 1-1/4

16 X-286-17 Key, square 3/16 x 7/8

17 25-157-01 Fan

18 25-112-04 Spacer 1/8"

18  25-086-21 Screw, hex. wash hd. 1/4 - 20 x 5/8
(4)

20 237373 Shaft, Front Drive

21 X-159-2 Screw, H.C. 3/8 - 16 x 1(4)

22 25-162-02 Screen, grass 3-1/2" dia. hole

NOT ILLUSTRATED
25-450-03 Tag, caution

42



PAIR PARTS
18 HP GARDEN TRACTOR
ENGINE KOHLER -- MODEL NUMBER M18S SPEC. 24585

E: ALL ENGINE PARTS MUST BE PURCHASED
OUGH AND WARRANTY SERVICE PERFORMED
YOUR LOCAL KOHLER ENGINE DEALER. SEE
{RANTY IN THE KOHLER ENGINE OWNERS MAN-
INCLUDED WITH YOUR TRACTOR.

KEY PART DESCRIPTION
NO. KNO.
1 52-124-23 Batffle, #1 cylinder head
2 52-755-71 Kit, blower housing (Includes3-5)
3 52-217-01 Support, Upper housing
4 52-468-16 Washer, plain (2)
5 52-086-11 Screw, self tap 1/4 - 20 x 5/8 (2)
6 X-67-83 Screw, hex. wash. hd. 1/4 -20x 7/
26 (19)
7 52-063-21 Baille, #2 cylinder head
8 52-063-01 Baffle, #2 cylinder top
9 25-755-03 Kit, Rectifier, Regulator
10 X-132-5 Screw, H.C. 1/4 - 20 x 5/8 (2)
11 236602 Connector, (3 contact)
12 236473 Connector, {3 contact)

NOT ILLUSTRATED

25-518-21 Lead, Red rectifier-regulator (5" - 14
gauge — uninsulated push on tab
terminals)

43



SERVICE NOTES

44



*sadols uo uoposuip BuBueys ueym uonnes
oluBllxe 8s]alex3 "j041u0d jo sso] Jo Buiddy Jusnesd o1 Ajje
-npe.b suiny ayep "eoe}) ey} SS048 Jonau (,§1 uey) Jejealb
Jou) sedojs Jo soe} Yy} umop pue dn Jojori] noA ajesedp

R D L T T T T T L D e T T T T T T T U T T L ey
AR LR PRI R T A T R T T T O ey, RAARRARRY

AARA AR AR AT
ARAAAARAAARAA

"A3HL HO INIT ANS
HLIM T3A37 SIHL GT0H ANV 1LHDIS
palll i gnindceceess : teerzaty o

ARARRL AT e 2 5 T rerer .

“ny
ey,

45

- ey
— gy
Sanyg
i 3aIno
.
. T1IH SSOHOV 1ON 9 T~ _ ONUIHIIS R
TIH NMOG GNY di 3aId ATNO S~ 0
ey
gy

RIS LITI LM 0% LIAYS ©™1 0/ ERIE ] LIFRICY LAY | ™I FIEA S AT § /=y v i oo



124609X0E 11.5
Printed in U.S.A.



